() waLker

Ilustrated
Parts Manual

Side Discharge Deck, Rear Discharge Deck, and Carrier Frame Assemblies

DS36 DS42 DS48

DS52 DR52 DS56

DS61 DS62 DR64
DS74

Effective Date: 01.11.19
P/N 5000-52




KEY TO ABBREVIATIONS USED IN THIS MANUAL

Abbreviation What it Represents
R (3144 T=T 0 7o) o ) PR PPRPP Degrees (Angle)
B (1 4= 0 53 o o RO inches
PRSPPI Negative (Polarity)
G2 PP P PP PPP Positive (Polarity)
USRS All-Terrain
L O 1 P EEERRP Counter-clockwise
1070 o | o T PSPPSR Connector
L PSPPSR Clockwise
TP Diameter
D e e aa e e e e e e Deck, Collection (number refers to size in inches)
3] 1Y P UEPPPR SR Deck, Mulching (number refers to size in inches)
DR e Deck, Rear Discharge (number refers to size in inches)
DS e Deck, Side Discharge (number refers to size in inches)
5 PR EPP Garlock (Bearing)
oS N N (=TS (=T =T o TP EPP SRR Nylon Insert Locknut
T OSSR Forward Speed Control
L PRSP PRPPPPPPPPTNS Gauge
o = 1 PRSP gallon
L] USSP Grass Handling System
(€1 (= T3 (Y 1= TSROSO Grade
o |5 PRSPPI Heavy Duty
o | PP P P PR TP PRPPP PP Horse Power
D e e s e Identification or Inside Diameter
PP OO PP PPPPPPPPP Length
I PRSPPI Left Hand (orientated with operator on seat)
B SO Low Profile
00 oI (D14 aT=T T To] o ) PSPPSRI millimeters
SR (= TS (=T g =T o PP PPP PRSP Machine Screw
NS (@S Part NUMDET)........eiiiiei e Item is not sold by Walker Manufacturing
L SRR Outside Diameter
(o 22 PSP SRR ounce
e o o (= TS3 (Y 1= PR Phillips Flat Head
e PRSP Part Number
o o o =T (=T A 1= TR PR PP PPPP Phillips Pan Head
el o W= 1] (Y 01T PRSP Phillips Truss Head
1 SRS Power Take-Off
L USRS Quick Slide
Lo SO P PP O PP PPPPPP quart
RH e Right Hand (orientated with operator on seat)
SAE (FASTENEI) ..t e e e e Society of Automotive Engineers
SBH (FASIENEI) ...t e et e e snre e e e Socket Button Head (Bolt)
ST P EEUPRRN Side Discharge
ST I =TS (=T 1= PRSPPI Slotted Flat Head
ST O =) (=Y T T PP Socket Head Cap
SHL (FASTENET) ... .ottt e e e e e e e e e ettt e et e e e e e e e e e e sesanbaseeeeaaaaeeeeeeaaasenes Shoulder (Bolt)
SIM (FASTENET) ... . ettt e e e e e e e e e e e e e e e e e e e e e s e s et b rnereeeaaaeeeas Sheet Metal (Screw)
RS PSP OO P PP TP PP PRSP Serial Number
S o TR PRSPPI Spring
SQH (FASIENEI) ...ttt e e e e e e e e e et e e e e e eab e e e e e e et ae e e e e eabeeaeeeanareeaeennres Square Head
ST (=T (=T 1= T PSRRI Stainless Steel
S I =] (= g T TSRO PPERP ORISR Self-Tapping (Screw)
=T 0 o S Terminal
N et et e oot eeee e oo oo eeeaeeeeeeeeeeeeeeeeeeeiaessseeseeeeeeeeeeeeiaaaannteteteteeteeeeeeeaaaannnnteeeeeeeeeeeeeeaaaannneneneees Volts

NOTE: In some instances, combinations of abbreviations may be used (e.g. PPHMS - Phillips Pan Head Machine Screw).

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



ILLUSTRATED PARTS LIST

Section of Deck Covered Page Section of Deck Covered Page
Decals & Paint Maintenance
DS36, DS42, DS48, DS52 & DS56 Deck Decals ...... 2 Optional Break-Away Blades ...........ccccvvevevniinnnnen. 54
DR52, DS61 & DR64 Deck Decals..........ccccoeeveenn... 4 Blade Usage Chart..........oooiiiiiiieees 55
DS62 & DS74 Deck Decals / Touch-Up Paint............ 6 Lubrication Points ...........ccceeeeeiiiiiiiiiiie 56
Fastener Loctite® Application &
. . Torque Instructions ..........ccccooiiiiiiiiiiiiiee, 60
Deck and Carrier Frame Assemblies H24d, H27i And H37i Deck Arm Adapter Kit ............ 62
Maintenance And Service Record Sheet................. 63
DS36 Complete Carrier Frame Assembly ................. 8 Deck / Tractor Compatibility Chart........................... 64
DS36 Deck ASSEMDIY ......oceviiiiiiiiiiiiieee e 10
DS42 Complete Carrier Frame Assembly ............... 12
DS42 DECk ASSEMDIY ..., 14 Warranty
DS48 Complete Carrier Frame Assembly ............... 16
DS48 Deck ASSEMDIY ........ooooiii 18 Limited Warranty.............ccccovevevevmeeeeeesseeennen 65
DS52 Complete Carrier Frame Assembly ............... 20
DS52 Deck ASSEMDIY .....ovvviiiiiiiiiiiiieeee e 22
DS52 Mulching Kit .........cooiiiiiiieiieeee e 24
DR52, DS61 & DR64 Carrier Frame
Footrest Components ............occoiiiiiiiiiiiieeeiis 26
DR52 Complete Carrier Frame Assembly ............... 28
DR52 Deck Assembly .........ccooiiiiiiiiiiiiiiiiiieeees 30
DS56 Complete Carrier Frame Assembly ............... 32
DS56 Deck ASSEMDIY ......coveiiiiiiiiiiiiiieee e 34
DS61 Complete Carrier Frame Assembly ............... 36
DS61 Deck ASSEMDIY .....ovvviiiiiiiiiiiiiieeee e 38
DS61 Mulching Kit .......c.cooiiiiiiiiieeee e, 40
DS62 Complete Carrier Frame Assembly ............... 42
DS62 Deck ASSEMDIY .....oeeviiiiiiiiiiiiieee e 44
DR64 Complete Carrier Frame Assembly ............... 46
DR64 Deck Assembly .........ccooouiiiiiiniiiiiiiiieeees 48
DS74 Complete Carrier Frame Assembly ............... 50
DS74 Deck ASSEMDIY ......ooeviiiiiiiiiiiiiieee e 52
Effective Date 01-11-19
Use only genuine Walker® replacement parts. 1



DS36, DS42, DS48, DS52 & DS56 DECK DECALS

ITEM  PART DESCRIPTION LOCATION NO.
NO.  NO. REQ'D
DS36, DS42, DS48 & DS56 Deck Decals
1 8600-15 Caution, Pivot Joint Carrier Frame 2 W
2 6875  PTOAlignmentArrow Universal Joint Shaft Assembly 1 W
3 5846-1 Grease Fitting PTO Shaft Guard 1 W
4 8600-39 Cutting Height Adjustment Gearbox Cover 1 W
5 6789  Decal (56" Carrier Frame 1 M
6  8600-28 Danger, Rotating Blades Deck Housing (one on each end) 2 M
7 8821-14 Decal (36") Carrier Frame 1 M
8821-15 Decal (42") Carrier Frame 1 M
8821-16 Decal (48") Carrier Frame 1 W
8 58092 Decal, Walker Carrier Frame 1 M
9 8600-14 Danger, Tilt-Up Carrier Frame, Front 1 A
10 8653-1 Transport Warning, DS56 Deck Housing 1 M
" 8600-9  Blade Mounting Torque Gearbox Cover 1 Mt
12 5848-3 Danger, Side Discharge Shield Side Discharge Shield 1 Mt
DS52 Deck Decals
1 8600-15 Caution, Pivot Joint Carrier Frame 2 M
6  8600-28 Danger, Rotating Blades Cover Plate (one on each end) 2 &
8 5809-2 Decal, Walker Carrier Frame, Front 1 A
9  8600-14 Danger, Tilt-Up Deck Housing, Front 1 M
10  8653-1 Transport Warning Deck Housing 1 M
12 5848-3 Danger, Side Discharge Shield Side Discharge Shield 1 A
13 8748  Cutting Height Adjustment Footrest Pulley Guard 1 A
14 8746-2 Universal Joint Lube PTO Cover Plate 1 M
15 8746-1 Decal, Tele PTO Shaft Universal Joint Shaft Assembly 1 Mt
16 8732  Decal (52") Deck Housing 1 Mt
17 8734  Drive Belt Routing Underneath Deck Cover Plate 1 Mt

NOTE: All parts requiring decals are shipped with decals applied.

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS36, DS42, DS48, DS52 & DS56 DECK DECALS

DS36, DS42,
DS48 & DS56
Deck Assemblies

S
=

~

DS52

Deck Assembly

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DR52, DS61 & DR64 DECK DECALS

ITEM  PART DESCRIPTION LOCATION NO.
NO.  NO. REQ'D
DR52 & DR64 Deck Decals
1 8600-15 Caution, Pivot Joint Carrier Frame 2
2 6875  PTOAlignmentArrow Universal Joint Tube Assembly 1 M
3 8600-28 Danger, Rotating Blades Deck Housing (one on each end) 2 W
4 8653-1 Transport Warning Spindle Cover 1 Mt
5 8600-14 Danger, Tilt-Up Carrier Frame 1 Ml
6  2732-1 Decal (64") Deck Housing, Front 1 M
8732 Decal (52") Deck Housing, Front 1 Mt
7 2749-5 Decal, Drive Belt Routing (DR52)  Deck Housing 1 Mt
8  8746-2 Universal Joint Lube PTO Guard Cover 1 A
9  5800-8 Decal, Walker 16" Belt Cover 1 M
10 2749-7 Decal, Drive Belt Routing (DR64)  Deck Housing 1 A
" 2748-2  Cutting Height Adjustment Carrier Frame 1 A
DS61 Deck Decals
1 8600-15 Caution, Pivot Joint Carrier Frame 2 W
2 6875  PTOAlignmentArrow Universal Joint Tube Assembly 1 Mt
3 8600-28 Danger, Rotating Blades Deck Housing (one on each end) 2 MW
4 8653-1 Transport Warning Spindle Cover 1 M
5 8600-14 Danger, Tilt-Up Carrier Frame 1 M
7 2749-8 Decal, Drive Belt Routing Deck Housing 1 M
8  8746-2 Universal Joint Lube PTO Guard Cover 1 M
9  5800-8 Decal, Walker 16" Belt Cover 1 M
" 2748-2  Cutting Height Adjustment Carrier Frame 1 M
12 2732-3 Decal (61") Deck Housing, Front 1 M
13 5848-3 Danger, Side Discharge Shield Side Discharge Shield 1 M

NOTE: All parts requiring decals are shipped with decals applied.

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DR52, DS61 & DR64 DECK DECALS

DR52 & DR64 4 WWW
Deck Assemblies \
6

4
DS6 - 81 7

Deck Assembly /

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS62 & DS74 DECK DECALS / TOUCH-UP PAINT

ITEM  PART DESCRIPTION LOCATION NO.
NO.  NO. REQ'D
DS62 Deck Decals
1 8600-15 Caution, Pivot Joint Carrier Frame 2
2 8746-2 Universal Joint Lube PTO Cover Plate 1 M
3 8653-1 Transport Warning Deck Housing 1 M
4 8600-28 Danger, Rotating Blades Cover Plate (one on each end) 2 M
5 8600-14 Danger, Tilt-Up Carrier Frame, Front 1 M
6  5848-3 Danger, Side Discharge Shield Side Discharge Shield 1 W
7 8748  Cutting Height Adjustment Footrest Pulley Guard 1 M
8  8746-1 Decal, Tele PTO Shaft Universal Joint Shaft Assembly 1 M
9 5809-2 Decal, Walker Carrier Frame, Front 1 Ml
10 8749  Drive Belt Routing Underneath Deck Cover Plate 1 M
" 8750  Decal (62") Deck Housing 1 M
DS74 Deck Decals
1 8600-15 Caution, Pivot Joint Carrier Frame 2 W
3 8653-1 Transport Warning Deck Housing 1 M
4 8600-28 Danger, Rotating Blades Deck Housing (one on each end) 2
5 8600-14 Danger, Tilt-Up Carrier Frame, Front 1 Ml
6  5848-3 Danger, Side Discharge Shield Side Discharge Shield 1 M
9  5809-2 Decal, Walker Carrier Frame 1 W
12 6875  PTOAlignment Arrow Universal Joint Shaft Assembly 1 M
13 5846-1 Grease Fitting PTO Shaft Guard 1 M
14 8600-7 Cutting Height Adjustment Gearbox Cover, RH 1 M
15 7689  Decal (74") Deck Housing, Front 1 M
16 8600-9 Blade Mounting Torque Gearbox Cover, RH 1 M
Touch-Up Paint
17 5866  Touch-Up Paint, Yellow (12 oz. Aerosol) b

NOTE: All parts requiring decals are shipped with decals applied.

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS62 & DS74 DECK DECALS / TOUCH-UP PAINT

DS62
Deck Assembly

DS74
Deck Assembly

(O

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS36 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Spring and Pivot Mount Components Fasteners
1 5975-3 Cable Tie (504 x 7") 4 N F009 5/16-18 Whiz Locknut 1 M
2 57441 Spring Clip Bracket 1 M F012 3/8-16 Keps Nut 2 M
3 57431 Spring Cover 2 W F047 3/8-16 x 4-1/2 Hex Bolt 2 W
4 5830 Grease Fitting 8 M F055 5/8 SAE Washer 2 W
5  8667-3 Pivot Mount Assembly, LH/Ad]. * F068 1/8 x 1 Cotter Pin 2 W
(Includes ltems # 4, F353, F489 & F520) F098 5/8-18 Slotted Hex Nut 2 M
6  8667-4 Pivot Mount Assembly, RH/Ad;. * W F117 Retainer Ring 2 W
(Includes ltems # 4, F353, F489 & F520) F123 1" External Snap Ring 4 N
7 57434 Eyebolt (3/8-16 x 2-3/4) 2 M F166 Retainer Ring 2 W
8 57438 Extension Spring (1-1/2 x 7-3/4) 2 T F241 .375x.875x .10 Washer 2 M
(Includes ltems # 1, F117 & F166) F316 5/16-18 x 1-3/4 Hex Bolt 1 M
F317 3/16 x 1 Split Spring Pin 2 M
Carrier Frame Components F335 3/8-16 x 7/8 Set Screw, SS 2
F336 3/8-16 Jam Nut 2
9 867411  Lever, Deck Lock, LH 1 M F353 3/8-16 ESNALP Nut 2 M
10  7406-1 Handle Grip (Red) 2 M F489 Washer 1/4 x 7/8 x .090 2
11 7775-4 Detent Pin (5/16 x 1-1/2) 1 M F520 1/4-28 x 3/8 Hex Bolt 2
12 6811-2 Tilt Bar With Grip (14-1/2") 1 M
(Includes ltem #13) Service Part Only
13 5850-5 Handle Grip (1 x 1x 3-3/4") 1 M
14 5740-2 Deck Pin Bushing (5/8) 4 N
15 5708-6 36" Carrier Frame (Less Pivots) 1
5708-1 36" Carrier Frame W/Forks (Less Pivots) ~ * et
(Includes ltems # 21-23, 25,
F055, F068 & F098)
16 8674-10  Lever, Deck Lock, RH 1 B
Caster Wheel Components
17 8769-11  Bearing Cup (3/8 D) 4 M
18 571411 Bearing 4 N
19 571410  Axle Tube (3.417) 2 W
20  5715-23  Caster Wheel & Tire/No-Flat (8 x 3.00-4) 2 i
W/Cups (Includes ltems # 17-19)
5715-16  Tire, Caster Wheel/No-Flat (8 x 3.00-4) * W
21 5770-1 Caster Wheel Fork 2 W
22 8768-1 Seal (1-3/4 x 1-1/8) 2 W
23 8037 Bearing Cone (3/4 ID) 4 i
24 8769-1 Bearing Cup (1-3/4 x 1-7/16) 4 i
25  8769-10  Dust Cap, Deck Caster 2 M

Effective Date 01-11-19
8 Use only genuine Walker® replacement parts.



DS36 COMPLETE CARRIER FRAME ASSEMBLY

Refer to DS36
DECK ASSEMBLY, Page 10

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS36 DECK ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Gearbox and Drive Components 28  5709-16  Center Backup Plate 1 Ml
29 5709-15  DS42 Discharge Shield, Rubber 1 Nad
1 86181 Cover, PTO Shaft Guard 1% 30 57091 DS42 Rubber Shield Frame 1 Mt
8619-2 PTO Shaft Guard 1% 31 572741 Washer Shim (5/8 ID) 4 W
8618-3 PTO Shaft Guard Assembly *Ad 32 743441 Washer 1-3/8 x 5/8-1/2 Thick 4 N
(Includes ltems # 1, 2, F002 & F025)
3 52855 U-Joint Shaft Assembly (90 Degree) 1 &«  Fasteners
Spline, Keyed
(Includes ltems # F065, FO76 & F318) F002 10-24 Keps Nut 2
4  6711-3 HD Gearbox and Tube Assembly 1 M F004 1/4-20 Keps Nut 2 M
(Includes ltems # 5-13, F136, F553 & F554) F005 1/4-20 ESNA Nut 8 M
5  5704-1 Gearbox Cover Support 2 by FO13 3/8-16 Whiz Locknut 2 M
6 6054 Spline Coupling 3 Ml FO14 3/8-16 ESNA Nut 2 W
7 P007 Gasket, Cap (Peerless #788030) 4 Ny F018 5/8-18 Hex Nut 2 M
8 5065 Gearbox Connector Tube (7-11/16) 1 F025 10-24 x 3/8 PPHMS 2 M
9 67334 Connecting Shaft (5-5/16) 1 F029 1/4-20 x 1/2 Hex Bolt 2
10  5052-9 HD Gearbox (1:1.2) CCW-CCW 1 M F038 3/8-16 x 1 Hex Bolt 4 M
1 5051-5 HD Tee Gearbox (1:1) CW-CW & CCW 1 [y F039 3/8-16 x 1-1/4 Hex Bolt 2
12 5060 Gearbox Connector Tube (2-5/16) 15 F050 1/4 SAE Washer 4 Mt
13 5053-7 HD Gearbox (1:1.2) CW-CCW 1 M F051 3/8 SAE Washer 2
14 5747-11  Rubber Mat (3 x6) 2 iy F055 5/8 SAE Washer 2 M
15  5746-6 36" Gearbox Cover 1 i F056 5/8 Split Lock Washer 2 W
(Includes ltem # 14) F059 3/8 Wave Spring Washer 4 W
F065 3/16 x 3/4 Woodruff Key (#606) 1 W
Deck Housing Components F076 3/8-16 x 5/8 SQH Set Screw 1 W
F136 AN960C416L Washer 16 M
16 8670 Tilt-Up Hook 1 M F202 10-24 x 5/8 SHC Screw, GR5 SS 4 W
17 5162-12  Roller Wheel (5" Poly) 2 M F206 #2 x 3/16 Drive Pin 2 W
(Includes ltems # 18, F013 & F059) F246 1/4-20 x 1/2 PTHMS 2 W
18 8490 Roller Wheel Axle Bolt 2 F278 3/8 Split Lock Washer 4 Nt
19  5710-17 36 SD Deck Assembly 18 F318 3/8-16 x 3/4 SQH Set Screw 1 W
(Includes ltems # 17, 18, 23 & 25) F390 1/4-20 x 7/8 Carriage Bolt 8 M
20 NS Deck Serial Number Plate 1 F403 1/4-20 x 1/2 PTHMS, SS 2 W
21 5705-36  Blade, 19" (RH Rotation) 2 W F517 Washer 3/8 x 1-1/8 x 1/8 4 W
22 5706 Blade Hub & Trash Guard 2 W F553 1/4-20 x 1 Hex Bolt W/Loctite 4 W
23 873510  Rubber Mat (5x6) 2 W F554 1/4-20 x 7/8 Hex Bolt W/Loctite 12 i
24 777541 Hitch Pin, LH (Silver) #6 2 M F568 10-24 Flange Top Lock Nut 4 W
25 87881 Rubber Mat (1x 2) 1 M
26 77752 Hitch Pin, RH (Gold) #6 2 M Service Part Only
27 5709-17  End Backup Plate 2 M
Effective Date 01-11-19
10 Use only genuine Walker® replacement parts.



DS36 DECK ASSEMBLY

F025 . 1 Refer to DS36 CARRIER
FRAME ASSEMBLY,
Page 8

Refer to Tractor
Parts Manual

|

1 Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 11



DS42 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Spring and Pivot Mount Components Fasteners
1 59753 Cable Tie (50# x 7") 4 N F012 3/8-16 Keps Nut 2 M
2 57441 Spring Clip Bracket 1 M F020 5/16-18 ESNA Nut 2 M
3 57431 Spring Cover 2 W F047 3/8-16 x 4-1/2 Hex Bolt 2 M
4 57434 Eyebolt (3/8-16 x 2-3/4) 2 N F055 5/8 SAE Washer 2 M
5 5830 Grease Fitting 8 M F068 1/8 x 1 Cotter Pin 2 M
6  8667-3 Pivot Mount Assembly, LH/Ad]. *W F084 5/16 Wave Spring Washer 2 M
(Includes ltems # 5, F353, F489 & F520) F098 5/8-18 Slotted Hex Nut 2 M
7  8667-4 Pivot Mount Assembly, RH/Ad;. * W F117 Retainer Ring 2 M
(Includes ltems # 5, F353, F489 & F520) F123 1" External Snap Ring 4 W
8 57438 Extension Spring (1-1/2 x 7-3/4) 2 W F166 Retainer Ring 2 Mt
(Includes ltems # 1, F117 & F166) F226 5/16-18 x 7/8 Hex Bolt 2 M
F317 3/16 x 1 Split Spring Pin 2 M
Carrier Frame Components F335 3/8-16 x 7/8 Set Screw, SS 2 Mt
F336 3/8-16 Jam Nut 2 M
9  8674-11  Lever, Deck Lock, LH 1 F353 3/8-16 ESNALP Nut 2N
10  7406-1 Handle Grip (Red) 2 W F489 Washer 1/4 x 7/8 x .090 2N
1 8669-3 Lift Handle 1 M F520 1/4-28 x 3/8 Hex Bolt 20
12 5740-2 Deck Pin Bushing (5/8) 4 N
13 8660-16 42" Carrier Frame W/Forks 1 M Service Part Only
(Includes ltems # 19-21, 23,
F055, F068 & F098)
8660-15 42" Carrier Frame * M
14 8674-10  Lever, Deck Lock, RH 1 Xt
Caster Wheel Components
15 8769-11  Bearing Cup (3/8 ID) 4 N
16 5714-11  Bearing 4 Ny
17 571410  Axle Tube (3.417) 2 iy
18  5715-23  Caster Wheel & Tire/No-Flat (8 x 3.00-4) 2 %y
W/Cups (Includes ltems # 15-17)
5715-16  Tire, Caster Wheel/No-Flat (8x 3.00-4)  * M
19 577041 Caster Wheel Fork 2 W
20  8768-1 Seal (1-3/4 x 1-1/8) 2 W
21 8037 Bearing Cone (3/4 ID) 4 N
22 8769-1 Bearing Cup (1-3/4 x 1-7/16) 4 M
23 8769-10  Dust Cap, Deck Caster 2 b
Effective Date 01-11-19
12 Use only genuine Walker® replacement parts.



DS42 COMPLETE CARRIER FRAME ASSEMBLY

o
4 >117

14 6 _

f0 S e

F317 F520
\ \ \ \ /mg o F3%

—F33%
&

o7<’“
&
< >
)
/

5 N\, e—Fi
¢ 82—

—

S
8 ovj//FéggO

AN

Refer to DS42
DECK ASSEMBLY, Page 14

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 13



DS42 DECK ASSEMBLY

INCL. OPTIONAL HD GEARBOXES

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Gearbox and Drive Components 33 77752 Hitch Pin, RH (Gold) #6 2 T
34 5709-17  End Backup Plate 2
1 8618-1 Cover, PTO Shaft Guard 1% 35 570916  Center Backup Plate 1 Mt
8619 PTO Shaft Guard 1% 36 5709-15  DS42 Discharge Shield, Rubber 1 B
8618 PTO Shaft Guard Assembly *M 37 57091 DS42 Rubber Shield Frame 1
(Includes ltems # 1, 2, F002 & F025) 38 57271 Washer Shim (5/8 ID) 4 W
3 52855 U-Joint Shaft Assembly (90 Degree) 184 39 743441 Washer 1-3/8 x 5/8-1/2 Thick 4 N
Spline, Keyed
(Includes ltems # F065, FO76 & F318) Fasteners
4  6704-16  Gearbox and Tube Assembly 1
(Includes ltems # 9-19, F124, F136, F002 10-24 Keps Nut 2 M
F553 & F554) F004 1/4-20 Keps Nut 2 b
5 6717 HD Gearbox and Tube Assembly ™ F005 1/4-20 ESNA Nut 8 M
(Includes ltems # 6-8, 10-13, 15, 17, 18, FO13 3/8-16 Whiz Locknut 6 Ml
F136, F553 & F554) F014 3/8-16 ESNA Nut 2 T
6  5052-13  HD Gearbox (1:1) CCW/CCW * FO18 5/8-18 Hex Nut 2 W
7 50515 HD Tee Gearbox (1:1) CW-CW & CCW  ** iy F025 10-24 x 3/8 PPHMS 2 T
8  5053-3 HD Gearbox (1:1) CW-CCW e F029 1/4-20 x 1/2 Hex Bolt 2 T
9 5706-4  Seal Protector Plate 2* F038 3/8-16 x 1 Hex Bolt 4% W
10 6054 Spline Coupling 4 W F039 3/8-16 x 1-1/4 Hex Bolt 6 Ml
" P007 Gasket, Cap (Peerless #788030) 4 M F050 1/4 SAE Washer 4 Mt
12 5063 Gearbox Connector Tube (8-5/8) 1 M F051 3/8 SAE Washer 2 W
13 6733-3 Connecting Shaft (6-1/4) 1 M F055 5/8 SAE Washer 2 W
14 50521 Gearbox (LH Rotation) 1 F056 5/8 Split Lock Washer 2 M
15 57041 Gearbox Cover Support 2 by F059 3/8 Wave Spring Washer 4 W
16 5051-2 Tee Gearbox, Keyed (7/8" Dia. Shaft) 1 F065 3/16 x 3/4 Woodruff Key (#606) 1 M
17 67331 Connecting Shaft (2") 1 F076 3/8-16 x 5/8 SQH Set Screw 1 M
18 5062 Gearbox Connector Tube (4-3/8) 1 F124 10-32 x 3/8 Taptite Machine Screw 6 Mu
19 50531 Gearbox (RH Rotation) 1 F136 AN960C416L Washer 16 Mt
20  5052-3 1.375x.750 x .187 Washer AW F202 10-24 x 5/8 SHC Screw, GR5 SS 4 Mt
21 5747-11  Rubber Mat (3 x6) 2 Mt F206 #2 x 3/16 Drive Pin 2 W
22 57855 42" Gearbox Cover 1 M F246 1/4-20 x 1/2 PTHMS 2 W
(Includes Item # 21) F278 3/8 Split Lock Washer 4% Nt
F318 3/8-16 x 3/4 SQH Set Screw 1 Yt
Deck Housing Components F390 1/4-20 x 7/8 Carriage Bolt 8 M
F403 1/4-20 x 1/2 PTHMS, SS 2 W
23 8670 Tilt-Up Hook 1 M F517 Washer 3/8 x 1-1/8 x 1/8 4% Nt
24 5162-12  Roller Wheel (5" Poly) 2 F553 1/4-20 x 1 Hex Bolt W/Loctite 4 Ml
(Includes ltems # 25, F013 & F059) F554 1/4-20 x 7/8 Hex Bolt W/Loctite 12 Mt
25 8490 Roller Wheel Axle Bolt 2 M F568 10-24 Flange Top Lock Nut 4 M
26 NS Deck Serial Number Plate 1
27 5705-3 Blade, 22" (RH Rotation) 2 Ml Service Part Only
5705-7 42 SD Blade Set With Hubs * Y
(Includes ltems # 27, 28, F202 & F568) **Item(s) used on the HD version of standard gearboxes. The
28 5706 Blade Hub & Trash Guard 2 M HD cast iron gearboxes are interchangeable with Standard
29 777541 Hitch Pin, LH (Silver) #6 2 M aluminum gearboxes.
30 873510  Rubber Mat (5x6) 2 M
31 87881  RubberMat(1x2) 1 % ™ Hardware used on HD gearbox configuration.
32 5703-15 42 SD Deck Housing 1 M
(Includes Items # 30 & 31) & Used on standard aluminum gearbox configuration.
Effective Date 01-11-19
14 Use only genuine Walker® replacement parts.



DS42 DECK ASSEMBLY

INCL. OPTIONAL HD GEARBOXES

Refer to DS42 CARRIER
Refer to Tractor FRAME ASSEMBLY,
Parts Manual Page 12

/

HD Gearboxes

T Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

% F206

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 15



DS48 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Spring and Pivot Mount Components Fasteners
1 5975-3 Cable Tie (504 x 7") 4 Yt F009 5/16-18 Whiz Locknut 1 W
2 574441 Spring Clip Bracket " F012 3/8-16 Keps Nut 2 W
3 57431 Spring Cover 2 F047 3/8-16 x 4-1/2 Hex Bolt 2 W
4 57434 Eyebolt (3/8-16 x 2-3/4) 2 M F055 5/8 SAE Washer 2 M
5 5830 Grease Fitting 8 M F068 1/8 x 1 Cotter Pin 2 W
6  8667-3 Pivot Mount Assembly, LH/Ad]. * F098 5/8-18 Slotted Hex Nut 2 W
(Includes ltems # 5, F353, F489 & F520) F117 Retainer Ring 2 W
7  8667-4 Pivot Mount Assembly, RH/Ad;. * W F123 1" External Snap Ring 4 Yy
(Includes ltems # 5, F353, F489 & F520) F166 Retainer Ring 2 W
8 57436 Extension Spring (1-1/2 x 7-3/4) 2 W F241 .375x.875x .10 Washer 2 W
(Includes ltems # 1, F117 & F166) F316 5/16-18 x 1-3/4 Hex Bolt 1 Ml
F317 3/16 x 1 Split Spring Pin 2 M
Carrier Frame Components F335 3/8-16 x 7/8 Set Screw, SS 2
F336 3/8-16 Jam Nut 2 M
9 867411  Lever, Deck Lock, LH 1 B F353 3/8-16 ESNALP Nut 2 W
10 7406-1 Handle Grip (Red) 2 M F489 Washer 1/4 x 7/8 x .090 2 M
11 5850-5 Handle Grip (1x 1x 3-3/4) 1 M F520 1/4-28 x 3/8 Hex Bolt 2 M
12 6811-2 Tilt-Bar With Grip (14-1/2") 1 M
(Includes ltem # 11) Service Part Only
13 77754 Detent Pin (5/16 x 1-1/2) 1 W
14 5740-2 Deck Pin Bushing (5/8) 4 N
15 8661-12 48" Carrier Frame (Less Pivots) 1
8661-11 48" Carrier Frame W/Forks (Less Pivots)  * Haf
(Includes ltems # 17, 21-23, 25,
F055, F068 & F098)
16 8674-10  Lever, Deck Lock, RH 1 M
Caster Wheel Components
17 8769-11  Bearing Cup (3/8 ID) 4 N
18 5714-11  Bearing 4 N
19 571410  Axle Tube (3.417) 2
20 571523  Caster Wheel & Tire/No-Flat (8 x 3.00-4) 2 i
W/Cups (Includes ltems # 17-19)
5715-16  Tire, Caster Wheel/No-Flat (8 x 3.00-4) * W
21 5770-1 Caster Wheel Fork 2 W
22 8768-1 Seal (1-3/4 x 1-1/8) 2 W
23 8037 Bearing Cone (3/4 ID) 4 M
24 8769-1 Bearing Cup (1-3/4 x 1-7/16) 4 N
25  8769-10  DustCap, Deck Caster 2 Wl

Effective Date 01-11-19
16 Use only genuine Walker® replacement parts.



DS48 COMPLETE CARRIER FRAME ASSEMBLY

N

Refer to DS48
DECK ASSEMBLY, Page 18

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 17



DS48 DECK ASSEMBLY

INCL. OPTIONAL HD GEARBOXES

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Gearbox and Drive Components 35 7707-10 48 SD Skid Bar 1 M
36  6709-7 End Backup Plate (48") 2 W
1 8618-1 Cover, PTO Shaft Guard 1% 37 6709-9 DS48 Discharge Shield, Rubber 1 N
8619 PTO Shaft Guard 138 38 67094 DS48 Rubber Shield Frame 1 M
8618 PTO Shaft Guard Assembly *Bl 39 6709-6 Center Backup Plate (48") 1
(Includes ltems # 1, 2, F002 & F025) 40 8670 Tilt-Up Hook 1 W
3 72855 U-Joint Shaft Assembly, Spline (Keyed) 1 1l
(Includes ltems # F065, FO76 & F318) Fasteners
4 67049 Gearbox and Tube Assembly "
(Includes ltems #9-19, F124, F002 10-24 Keps Nut 2 0y
F136, F553 & F554) F004 1/4-20 Keps Nut 6 N
5 6711-12  HD Gearbox and Tube Assembly i F005 1/4-20 ESNA Nut 8 My
(Includes ltems # 6-8, 10-13, 15, 17, 18, F013 3/8-16 Whiz Locknut 6 My
F136, F553 & F554) F014 3/8-16 ESNA Nut 2 N
6  5052-13  HD Gearbox (1:1) CCW-CCW ** F018 5/8-18 Hex Nut 2 N
7 50515 HD Tee Gearbox (1:1) CW-CW & CCW ~ ** lnt F025 10-24 x 3/8 PPHMS 2 N
8  5053-3 HD Gearbox (1:1) CW-CCW ** Y F029 1/4-20 x 1/2 Hex Bolt 2 W
9 5706-4 Seal Protector Plate 20 A FO031 1/4-20 x 5/8 Hex Bolt 2 M
10 6054 Spline Coupling 4 W F038 3/8-16 x 1 Hex Bolt 4 na
" P007 Gasket, Cap (Peerless #788030) 4 W F039 3/8-16 x 1-1/4 Hex Bolt 6
12 5066 Gearbox Connector Tube (9-5/16) 1 W F050 1/4 SAE Washer 4 Ny
13 67336 Connecting Shaft (7") 1 W F051 3/8 SAE Washer 2 %
14 50521 Gearbox (LH Rotation) 1 W F055 5/8 SAE Washer 2 %
15 57041 Gearbox Cover Support 2 W F056 5/8 Split Lock Washer 2 M
16 5051-2 Tee Gearbox, Keyed (7/8" Dia. Shaft) (] F059 3/8 Wave Spring Washer 4 Ny
17 67332 Connecting Shaft (4-1/8) 1 Mt F065 3/16 x 3/4 Woodruff Key (#606) 1%
18 5061 Gearbox Connector Tube (6-11/16) 1 Mt F076 3/8-16 x 5/8 SQH Set Screw 1%
19 50531 Gearbox (RH Rotation) 1 Mt F124 10-32 x 3/8 Taptite Machine Screw 6 B
20  5052-3 1.375x.750 x .187 Washer 48 N F136 AN960C416L Washer 16 B
21 5747-12  Rubber Mat (3 x6) 2 W F202 10-24 x 5/8 SHC Screw, GR5 SS 4 Mot
22 77185-3 48" Gearbox Cover 1 Mt F206 #2 x 3/16 Drive Pin 2 6
(Includes ltem #21) F211 1/4-20 x 7/8 Hex Bolt 2 6
F246 1/4-20 x 1/2 PTHMS 2 W
Deck Housing Components F278 3/8 Split Lock Washer 4% 4
F318 3/8-16 x 3/4 SQH Set Screw 1 K
23 572741 Washer Shim (5/8 ID) 4 W F390 1/4-20 x 7/8 Carriage Bolt 8 Ny
24 743441 Washer 1-3/8 x 5/8-1/2 Thick 4 N F403 1/4-20 x 1/2 PTHMS, SS 2 iy
25  5162-12  Roller Wheel (5" Poly) 2 M F517 Washer 3/8 x 1-1/8 x 1/8 4% gy
(Includes ltems # 26, F013 & F059) F553 1/4-20 x 1 Hex Bolt W/Loctite 4 Ny
26 8490 Roller Wheel Axle Bolt 2 W F554 1/4-20 x 7/8 Hex Bolt W/Loctite 12
27 NS Deck Serial Number Plate 1 F568 10-24 Flange Top Lock Nut 4 Ny
28 5706 Blade Hub & Trash Guard 2 W
29  7705-1 Blade, 25" (RH Rotation) 2% * ServicePartOnly
7705-5 48 SD Blade Set With Hubs WO, '
(Includes Items # 28, 29, F202 & F568) ltem(s) u§ed on the HD version of standard gearboxes. The
30 77751 Hitch Pin, LH (Silver) #6 2N HD gast iron gearboxes are interchangeable with Standard
31 873510  RubberMat (5x6) 2 W aluminum gearboxes.
32 87881 Rubber Mat (1x 2) Tht . o
33 7702-16 48 SD Deck Housing 1 W Usedon HD gearbox COﬂfIgUfatIOﬂ.
34 77752 I(-ll?tzlr?g?: ’ llgelj] (SGi?;) 2632) oW & Used on standard aluminum gearbox configuration.
Effective Date 01-11-19
18 Use only genuine Walker® replacement parts.



DS48 DECK ASSEMBLY

INCL. OPTIONAL HD GEARBOXES

Refer to DS48 CARRIER
FRAME ASSEMBLY,
—— Page16

\

Refer to Tractor
Parts Manual

HD Gearboxes

—
Fa06
e

27

T Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 0.

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19

Use only genuine Walker® replacement parts. 19



DS52 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Spring and Pivot Mount Components Caster Wheel Components
1 5975-3 Cable Tie (504 x 7") 4 %W 17 8766 Axle Nut (3/4-16) 2 bl
2 57441 Spring Clip Bracket 1% 18  8768-2 Seal, Reverse Lip 4 W
3 57431 Spring Cover 2% 19 8037 Bearing Cone (3/4 ID) 4 W
4 57434 Eyebolt (3/8-16 x 2-3/4) 2% 20 8037-2 Bearing Race 4 N
5 5830 Grease Fitting 8 %w 21 5830-3 Grease Fitting (45 Degree) 2 N
6  8667-3 Pivot Mount Assembly, LH/Ad]. *B 22 87687 Caster Wheel, Pneumatic (11x4.00-5) 2 la
(Includes ltems # 5, F353, F489 & F520) (Includes ltems #20 & 21)
7  8667-4 Pivot Mount Assembly, RH/Ad;. * W 8768-3 Tire, Pneumatic (11 x 4.00-5) *
(Includes ltems # 5, F353, F489 & F520) 8768-5 Caster Wheel (5 x 3) *
8 57436 Extension Spring (1-1/2 x 7-3/4) 2 %4 23 8767 Axle, Caster Wheel (5-1/8) 2 W
(Includes ltems # 1, F117 & F166) 24 8765-11  Caster Wheel Fork 2 M
25  8769-7 Seal 2 M
Carrier Frame Components 26 8769-6 Bearing Cone (1"ID) 4 W
27 8769-5 Bearing Cup (2 x 1-5/8) 4 W
9  8674-11  Lever, Deck Lock, LH 1 %4 28  8769-8 Dust Cap, Deck Caster 2 Y
10  7406-1 Handle Grip (Red) 2 M
1 8811-12 52 SD Carrier Frame 1 %  Fasteners
8811-10 52 SD Carrier Frame, With Pivots *
(Includes ltems #9, 10, 15, F117 Retainer Ring 2
F317,F335 & F336) F140 7/16-14 x 1 Hex Bolt 4 W
12 5850-5 Handle Grip (1 x 1 x 3-3/4) 15 F166 Retainer Ring 2
13 8811-25  TiltBar, With Grip (35") 1 N F218 7/16 Split Lock Washer 4 W
(Includes ltem # 12) F263 1-1/4 External Snap Ring 4 W
14 77755 Lock Pin (5/16 x 1-5/8) 1 M F317 3/16 x 1 Split Spring Pin 2
15 8674-10  Lever, Deck Lock, RH (™ F335 3/8-16 x 7/8 Set Screw, SS 2 Y
16 8740 Deck Pin Bushing (3/4 ID) 4 Nt F336 3/8-16 Jam Nut 2
F344 3/4-16 Slotted Hex Nut 2
F348 1/8 x 1-1/2 Cotter Pin 2
F353 3/8-16 ESNALP Nut 2
F489 Washer 1/4 x 7/8 x .090 2 N
F520 1/4-28 x 3/8 Hex Bolt 2 N
F639 Belleville Washer (1.5 x.755 x .072) 2

Service Part Only

NOTE: The E-Z Pin Puller P/N 8770 can be ordered to assist re-
moving and installing height adjustment hitch pins on larger
decks. This item stows on tractor when not in use.

Effective Date 01-11-19
20 Use only genuine Walker® replacement parts.



DS52 COMPLETE CARRIER FRAME ASSEMBLY

Effective Date 01-11-19

;
k \ F317 1 EAf7
\ \ N 5 F520 g9

—R% 0
L / e— P 4 0

i,
QX
5 N e—F%
® U B
/ /\ _ "ﬁ.i'%@
P53 oy B, Fm
e |
S ~
P8
TR
%k\g
N

RefertoDS52 —
DECK ASSEMBLY,
Page 22

Refer to LUBRICATION POINTS, Page 56.

Use only genuine Walker® replacement parts.

21



DS52 DECK ASSEMBLY

ITEM PART DESCRIPTION NO. ITEM PART DESCRIPTION NO.
NO. NO. REQ’D NO. NO. REQ’D
Blade Drive Components 41 NS Deck Serial Number Plate 1
42 8810-10 52 SD Deck Housing 1 M
1 87895  PulleyGuard " (Includes Items # 39 & 40)
2 8786-15  FootrestAssembly (Includes ltem#18) 1 Ml 43 8692 595D Deck Baffle 1%
3 87543 Edge Molding 2 W (Includes ltems # F004 & F029)
4 87545  52SD CoverPlate T8 44 80522  Blade Spindle 3 W
(Includes ltems # 3 & F354) 45 570525  Blade Spacer 3 %
5 8245 lderPulley (6" SW 45 570514  Blade, 18-1/2 3 W
6 8755 Blade Drive Pulley (3-7/8) 3 My 87387 59 SD, Blade Set *
7 87621 Dampening Spring (Gas) "™ 47 707 52/62SD SkidBar 1 %
§ 5146~ 10mmBal Siud 2% 43 g709 52062 SD Discharge Shield 1 T
9 83733 [dler Arm (2-Hole) 18 49 867010  Tilt-Uo Hook 1 W
10 5830 Grease Fitting 30 P
1 8374-1 Idler Arm Guide 1 %4  Fasteners
12 7201-3 Fiberglide Bearing 2 &
13 72014  InnerRace (1-12) 1 % F004 1/4-20 Keps Nut 1
14 5841 Retainer Washer (3/8 x 1-1/4) 1 % FO09  5/16-18 Whiz Locknut
15 8736 Blade Drive Belt (R3VX1000-2) 1 F012 3/8-16 Keps Nut
16 62402 Drive Pulley (4-1/2/3V) 1 F013 3/8-16 Whiz Locknut
(Includes Items # F114 & F277) FO14  3/8-16 ESNANut
17 8787 Deck Cover Knob 3 W F020  5/116-18 ESNANut
18 8786-10  RubberMat (6 x 10-1/2) 2 W F023 10-24 ESNA Nut

F029 1/4-20 x 1/2 Hex Bolt
Gearbox and Dolly Wheel Components F032 1/4-20 x 3/4 Hex Bolt

F034 5/16-18 x 3/4 Hex Bolt

19 6206-1 Air Vent Valve 1 M

20 874525  Dolly Wheel/PTO Guard Assembly ‘W Egi? gﬁg}g . ];ﬁ :gﬁ gg::
(Includes ltems # 21, 26, 28, 31, 34, 35, F046 3/8-16 x 3-1/2 Hex Bolt
F012, F013, F046, F052, F168, F048 1/2 SAE Washer

21 6715 gﬁir\i\?ﬁ?e%(?%?) 3 W FooT 3B SAE Washer

) F052 5/16 External Star Lock Washer

22 8810-30  Tilt Dolly Mount Frame 1 M F059 3/8 Wave Spring Washer

23 8810-34  Axle, Dolly Mount 1 W Foe8 181 Cottor pi

24 8285-2 U-Joint Shaft Assy, T-Scope 1 M FO76 3/8-16 x 5/8 SQH Set Screw
(Includes ltems # 25, FO76 & F277) 108 3/8-16 x 2 Hex Bolt

25  5830-3 Grease Fitting (45 Degree) 2 M F114 5/16-18 x 5/8 SQH Set Screw

26 8788 Rubber Bumper (Self-Adhesive Mount) 1 A F134 AN960816L Washer

27 8745-14  RetractLever 1 .

28 58503  Handle Grip, Foam (3-1/4) 1 W E;gg 2/21338/;1)? pook asher

29 874512 Actuator Link 'R F226  5/16-18 x7/8 Hex Bolt 1

30  8745-13  Dolly Wheel Mount 1 M 041 375 875x 10 Washer
(Includes ltem # 10) F246 1/4-20 x 1/2 PTHMS

3 8745-15  Axle Spacer Tube 1 Ay F050 10-24 x 3/4 PFHMS

32 5229 Extension Spring (1/2 x 2-1/4) 1 E276 5/8-11 Jam Nut

33 874520 Mount Bracket ! F277 3116 x5/8 Woodruff Key (#605)
(Includes ltems # 26, F052, F068 & F339) E295 316 x 1-112 Split Spring Pin

34 51034 PivotBushing (3/8 D) 2 F339 5/16-18 x 3/4 Self-Tapping Bolt

35 874540  PTO Cover Plate 1 A F343 1/2-20 x 2 Hex Bolt

36  8051-11  RightAngle Gearbox (Includes ltem#19) 1 A

F354 5/16 Knurled Thread Insert
Deck Housing Components F355 3/8-16 x 4 Hex Bolt
F356 1/4-20 x 5/8 PTHMS, SS

‘dddddddddddddddddddddddddaddddddddddads

37 8727 Washer Shim (13/16 x 1/4) 4 N

8 8775 Hitch Pin (#219) 4 W F458 Washer 1-1/4 x 5/8 x 3/16
39 873510  Rubber Mat (5 x 6) 2% *  Service Part Only

40 8790 Rubber Cushion Strip 3

Effective Date 01-11-19
22 Use only genuine Walker® replacement parts.



DS52 DECK ASSEMBLY

F354

Refer to DS52 CARRIER
FRAME ASSEMBLY,
Page 20

F216

$]
F012 ) ® o
NI E R ey 6
o S

FO51
5108 \
——& 8 ¥R

2
F020

e %\’F'm
s ¢\T
10 \ %

—F134
N S
a6~ F -

21 _— Vz @
/

F012

1 Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 23



DS52 MULCHING KIT

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.

NO.  NoO. REQ'D NO.  NO. REQ'D

Kit 8691 Mulching Kit (For DS52 Deck Assembly) Fasteners

Includes Items # 1-7, fasteners listed and instructions. May be

ordered as a factory-installed option or as a kit for dealer installa- F004 1/4-20 Keps Nut 9 N

tion. Contact your Walker dealer. Refer also to DS52 DECK F029 1/4-20 x 1/2 Hex Bolt 9 M

ASSEMBLY, page 22. F048 1/2 SAE Washer 3
F343 1/2-20 x 2 Hex Bolt 3 M

1 86914 Baffle, RH 1 M
2 8691-3 Baffle, Center 1
3 8691-2 Baffle, LH 1 M
4 8052-9 Mulch Blade Spacer 3 M
5  5705-15  Blade, 18-3/8" Upper Mulch 3 M
8738-8 52 SD Mulching Blade Set * Y
6  8691-10  Blade Saddle 3 A
7 5705-14  Blade, 18-1/2 (RH Rotation) 3 M
24

*  Service Part Only. Includes 5705-15 Blades (3 Pieces).

NOTE: Reuse Item # 7 from DS52 DECK ASSEMBLY. Refer to
DS52 DECK ASSEMBLY, page 22.

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS52 MULCHING KIT

\

Refer to DS52
DECK ASSEMBLY,
Page 22

FO04

R Foos. O
\a ‘

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 25



DR52, DS61 & DR64 CARRIER FRAME FOOTREST COMPONENTS

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Footrest Components Fasteners
1 873511  RubberMat (4 x 6) 2 W F009 5/16-18 Whiz Locknut 7 W
2 272417  Guide Rod Bushing 4 W F020 5/16-18 ESNA Nut 1 Mt
3 2786-12  Footrest, RH (Includes ltem # 1) 1 M F034 5/16-18 x 3/4 Hex Bolt 2 Mt
4 2786-11  Footrest, LH (Includes Item # 1) 1 M F038 3/8-16 x 1 Hex Bolt 1 M
5  2786-10  Adjustable Footrest Rod 2 F051 3/8 SAE Washer 1 M
6  2786-15  FootrestLock Channel, LH 1 M F123 1" External Snap Ring 4
7 2786-14  Footrest Lock Channel, RH 1 M F226 5/16-18 x 7/8 Hex Bolt 4 Y
F268 5/16-18 x 3 Hex Bolt 1 Mt
Tilt-Up Hook Components F335 3/8-16 x 7/8 Set Screw, SS 2 W
F336 3/8-16 Jam Nut 2 Mt
8  8670-14  Tilt-Up Hook Base 1 T F353 3/8-16 ESNALP Nut 1 M
9 5841 Retainer Washer (3/8 x 1-1/4) (™
10 5845-1 Rubber Latch 1 M Item used on DS61 and DR64 only
1 8670-13  Tilt-Up Hook 1 M

26

NOTE: Model DR64 is shown.

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DR52, DS61 & DR64 CARRIER FRAME FOOTREST COMPONENTS

Effective Date 01-11-19
Use only genuine Walker® replacement parts.

‘ Refer to

| DR52 CARRIER FRAME ASSEMBLY, Page 28,
DS61 CARRIER FRAME ASSEMBLY, Page 36 or

‘ DR64 CARRIER FRAME ASSEMBLY, Page 46

|

Refer to LUBRICATION POINTS, Page 56.

27



DR52 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.

NO.  NO. REQ'D NO.  NO. REQ'D

Spring and Pivot Mount Components 36 27224 Pivot Shaft 2 T
37 2655 Lift Chain 4 W

1 27441 Spring Clip Bracket 1 04 38 44074 Bow Tie Cotter Pin 2 T

2 59753 Cable Tie (50#x 7") 4 % 39 22154 Height Adjustment Rod 2 M

3 5743-12  Spring Cover 2 lw 40 514641 10mm Ball Stud x 5/8 2 M

4 574313  Extension Spring 2 0w 41 5146 10mm Ball Stud 2 M

(Includes ltems # 3, F545 & F548) 42 2215 Gas Spring Assembly 2

5 2723-10  Counter Weight Spring Mount 2 %W 43 27215 Lifting Arm Assembly (Includes ltem#7) 1 A

6  2723-19  LockingArm, LH (Includes ltem #F432) 1 % 44  2721-2 Lifting Cross Tube 1

7 5830 Grease Fitting 10 % 45 27237 Height Adjustment Arm 1 W

8  2667-1 Pivot Mount, LH (Includes ltem # 7) 1 M (Includes Item # 46)

9 27234 Pivot Shaft 2 lw 46  5850-3 Handle Grip, Foam (3-1/4) 1
10 2667-2 Pivot Mount, RH (Includes ltem #7) 1 0 47 2722-7 Foot Pedal Pad 1 By
" 272315 Locking Arm, RH (Includes ltem #F432) 1 M 48 27226 Deck Height Adjustment Trigger 1 i

(Includes ltem #7)
Carrier Frame Components
Fasteners
12 22152 Gas Spring Cover, RH 1 %
13 27232 Outer Height Adjustment Plate 1 M F004 1/4-20 Keps Nut 6 M
14 77759 Wire Lock Pin (5/16 x 1-3/8) 1 F009 5/16-18 Whiz Locknut 13 Wi
15 2720-3 Height Adjustment Spacer 4 Ny FO13 3/8-16 Whiz Locknut 14 Ny
16 272341 Inner Height Adjustment Plate 1 M F035 5/16-18 x 1-1/4 Hex Bolt 2 W
17 22153 Gas Spring Cover, LH 1 A F038 3/8-16 x 1 Hex Bolt 2 W
18 8740 Deck Pin Bushing (3/4 ID) 4 N F039 3/8-16 x 1-1/4 Hex Bolt 2 W
19  2911-8 DR52 Carrier Frame 1 M F040 3/8-16 x 1-1/2 Hex Bolt 5 1
20 77755 Lock Pin (5/16 x 1-5/8) 1 M F048 1/2 SAE Washer 2 W
21 8811-25  TiltBar W/Grip (35") 1 M F050 1/4 SAE Washer 6
(Includes ltem # 22) FO71 3/4 External Snap Ring 2 W
22 5850-5 Handle Grip (1x 1x 3-3/4) 1 M F090 1/4-20 x 2-1/2 Hex Bolt 4 W
F132 1/4-20 x 2-3/4 Hex Bolt 2 Ml
Caster Wheel Components F205 5/16-18 x 1/4 Set Screw (Knurl Point) 2
F215 3/8-16 x 1/2 x 1/2 S Bolt 2 Ml
23 8769-8 Dust Cap, Deck Caster 2 M F218 7/16 Split Lock Washer 4 Ny
24 8769-6 Bearing Cone (1" ID) 4 W F219 7/16-14 x 1-1/4 Hex Bolt 4
25  8769-5 Bearing Cup (2 x 1-5/8) 4 F226 5/16-18 x 7/8 Hex Bolt 5 Mt
26 8769-7 Seal 2 F241 .375x .875x .10 Washer 18 Tt
21 2770 Caster Wheel Fork 2 F263 1-1/4 External Snap Ring 6 Y
28 7038 Wheel Axle (3/4 x 5-9/16) 2 M F268 5/16-18 x 3 Hex Bolt 1 M
29  8768-2 Seal, Reverse Lip 4 W F298 3/8-24 Jam Nut 4 M
30 8037 Bearing Cone (3/4 ID) 4 F344 3/4-16 Slotted Hex Nut 2 M
31 8035-1 Wheel & Tire (13 x 4.5-6) 2 T F348 1/8 x 1-1/2 Cotter Pin 2 W
(W/Bearing Race) F378 3/8-16 x 6 Hex Bolt 1 M
32 80381 Spacer, Wheel Axle 2 W F432 3/16 x 1/2 Split Spring Pin 2
(750D x 1.1250D) F436 3/16 x 1-1/8 Roll Pin 4
33 8039 Nut, Wheel Axle 2 iy F437 Clevis Pin (1/4 x 1) 2 M
F438 5/16-18 x 2-3/4 Hex Bolt 1 M
Deck Lift Components F545 Retention Washer (.250 Wire) 2 M
F548 Retention Ring (.235 Wire) 2
34 27225 Deck Height Adjustment, LH 1 M F639 Belleville Washer (1.5 x .755 x .072) 2 M
(Includes ltem #7)
35 221410  Rod End, Female (3/8-24) 4 M
Effective Date 01-11-19
28 Use only genuine Walker® replacement parts.



DR52 COMPLETE CARRIER FRAME ASSEMBLY

O = 0
4 Fots— 0L
Pt Fout //% \
F8 "/
5 F545
|:132\E F215

F050 —

@

FO40  Fo4t

N, | P
. P

Refer to /

DR52 DECK ASSEMBLY,
Page 30

Refer to LUBRICATION POINTS, Page 56. o~

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 29



DR52 DECK ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Deck Housing Components Blade Spindle Components
1 2703-5 Knob, 10-24 x 1/2 8 w38 2052-1 Blade Spindle 3
2 2723-12  Spindle Cover, RH 1 8w 39 7705-14  Blade (18.333) 3
3 2786-17  DR52 Belt Cover (Includes ltem # 4) 1 T
4 87358 Rubber Mat (2-1/2 x 12) 1 §u  Fasteners
5 2723-13  Spindle Cover, LH 1
6 9772 Roller Wheel Assembly (2-1/2) 2 M F002 10-24 Keps Nut 4 W
(Includes ltem # F059) F009 5/16-18 Whiz Locknut 8
7 8490-1 Roller Wheel Axle Bolt 2 W F012 3/8-16 Keps Nut 1 M
8 873510  Rubber Mat (5 x 6) 2 F013 3/8-16 Whiz Locknut 23 W
9 29109 DR52 Deck Housing (Includes ltem#8) 1 Tt F025 10-24 x 3/8 PPHMS 2 Mt
10 27205 Deck Height Adjustment Clevis 2 W F028 10-24 x 3/4 PPHMS 2 W
11 NS Deck Serial Number Plate 1 F029 1/4-20 x 1/2 Hex Bolt 2 W
12 67153 Roller Wheel Bearing 8 W F039 3/8-16 x 1-1/4 Hex Bolt 16 Tt
13 6715-4 Axle Spacer Tube 4 Mt F041 3/8-16 x 1-3/4 Hex Bolt 3 W
14 6715-2 Roller Wheel 4 W F048 1/2 SAE Washer 3 T
F050 1/4 SAE Washer 2 T
Blade Drive Components F051 3/8 SAE Washer 4 N
F059 3/8 Wave Spring Washer 2 N
15 261841 Cover, PTO Shaft Guard 1 M F065 3/16 x 3/4 Woodruff Key (#606) 3 W
16 2620-3 Rubber Flap 1 W F066 114 x 1/4 x 3/4 Key 1 i
17 2620-2  Backing Plate 1T W F067 3116 x 3/16 x 1 Key 1 W
18 26194 PTO .Shaft Guard 1 T F123 1" External Snap Ring 4 Ny
19 5270 Bearing W/Collar (1) (" F191 3/8 x 1-1/2 x 3/16 Washer 1 W
20 2726 PTO Be_arlng Housing 1 W F206 #2 x 3/16 Drive Pin 2 W
21 2726-4 PTO Drive Shaft 1 F226 5/16-18 x 7/8 Hex Bolt 4 W
22 521041~ Ball Bearing T F262  3/8-16 x4 Hex Bolt All Thread 1 W
23 2240-11 Drive Pulley (3-3/4) 1 T F265 1/2-20 x 1-1/2 Hex Bolt 3 W
25 72452 Ider Pulley . "W F318  3/8-16x 3/4 SQH Set Screw 2 W
26 82854 U-Joint Shaft Assembly, Spline 1 Mt
(Includes Item # F318) F336 3/8-16 Jam Nut .
F388 3/8-16 x 2-1/2 Hex Bolt 1 W
27 2724-14  |dler Mount Weldment 1 B
. . F404 5/8-18 Jam Nut 3 W
28 5195-2 Compression Spring (1x 6-3/8) (Black) 2 et
. . F405 3/8-16 x 1-1/2 FHA Screw, SS 2 W
29 272417  Guide Rod Bushing 4 Mt
F408 7/16-20 Jam Nut 2 W
30 27258 — MountBase ' . F445  1-7/8Internal Snap Rin 1 W
31 272316 Guide Rods (8-5/8) Clear Zinc 2 W pRIng
. F458 Washer 1-1/4 x 5/8 x 3/16 3
32 272419  Guide Rod Stop 1 Mt FA78 511618 x 3-1/4 Hex Bolt 4 W
33 22406 Blade Drive Pulley (3-1/8) W/Shield 3 W T1OX OB HeX B0
35 27312 Blade Drive Belt (1150L4-K) 1 W Fo71 5/16-18x7/8 Carriage Bolt 4 W
36 2265 Bearing (20mm) 1 M
37 2245-2 [dler Pulley 1 M
Effective Date 01-11-19
30 Use only genuine Walker® replacement parts.



DR52 DECK ASSEMBLY

FA04
F% @
FO51 5~ Foa -
7 /FF4404 2
| & F88 FOg6
FOs1_ 9

1 Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 31



DS56 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION ITEM  PART DESCRIPTION NO.
NO.  NO. NO.  NO. REQ'D
Spring and Pivot Mount Components Caster Wheel Components
1 5975-3 Cable Tie (504 x 7") 4% 17  8769-11  Bearing Cup (3/81D) 4 M
2 57441 Spring Clip Bracket 1% 18  5714-11  Bearing 4 W
3 57431 Spring Cover 2% 19 571410  Axle Tube (3.417) 2 M
4 57433 Eyebolt (3/8-16 x 2) 284 20 571523  Caster Wheel & Tire/No-Flat (8 x 3.00-4) 2 [y
5 5830 Grease Fitting 8 Ml WI/Cups (Includes Items # 17-19)
6  8667-3 Pivot Mount Assembly, LH/Ad]. * Y 5715-16  Tire, Caster Wheel/No-Flat (8 x 3.00-4) Ay
(Includes ltems # 5, FO14, F489 & F520) 21 5770-1 Caster Wheel Fork 2
7  8667-4 Pivot Mount Assembly, RH/Ad;. *MW 22 87681 Seal (1-3/4 x 1-1/8) 2 M
(Includes ltems # 5, FO14, F489 & F520) 23 8037 Bearing Cone (3/4 ID) 4 Ny
8 57436 Extension Spring (1-1/2 x 7-3/4) 20w 24 87691 Bearing Cup (1-3/4 x 1-7/16) 4 M
(Includes ltems # 1, F117 & F166) 25  8769-10  Dust Cap, Deck Caster 2%
Carrier Frame Components Fasteners
9  8674-11  Lever, Deck Lock, LH 1 4 F012 3/8-16 Keps Nut 2 M
10 7406-1 Handle Grip, Red 2 Mt FO14 3/8-16 ESNA Nut 2
1 6720-1 56 SD Carrier Frame 1 Mt FO47 3/8-16 x 4-1/2 Hex Bolt 2 Mt
12 5740-2 Deck Pin Bushing (5/8) 4 W F055 5/8 SAE Washer 20
13 8674-10  Lever, Deck Lock, RH 1 M F068 1/8 x 1 Cotter Pin 2
14 5850-5 Handle Grip (1 x 1 x 3-3/4) 1 Mt F098 5/8-18 Slotted Hex Nut 2 M
15 6811-25  Tilt Bar With Grip (30") 1 F117 Retainer Ring 2
(Includes ltem # 14) F123 1" External Snap Ring 4 %y
16 77755 Lock Pin (5/16 x 1-5/8) 1 Ml F166 Retainer Ring 2 W
F317 3/16 x 1 Split Spring Pin 2 Mt
F335 3/8-16 x 7/8 Set Screw, SS 2 W
F336 3/8-16 Jam Nut 2%y
F489 Washer 1/4 x 7/8 x .090 2 M
F520 1/4-28 x 3/8 Hex Bolt 20
*  Service Part Only
Effective Date 01-11-19
32 Use only genuine Walker® replacement parts.



DS56 COMPLETE CARRIER FRAME ASSEMBLY

\ \ F317
F520  Fa89

72 \/ @/F3364/
8 — Fii5
P € 3
\7
5
o 9 5N e—F%
N B — Fat

Refer to DS56
DECK ASSEMBLY,

Page 34
/ Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 33



DS56 DECK ASSEMBLY

ITEM  PART DESCRIPTION ITEM  PART DESCRIPTION NO.

NO.  NO. NO.  NO. REQ'D

Gearbox and Drive Components 31 6720-10 56 SD Deck Housing 14
(Includes ltems # 17 & 28)

1 86181 Cover, PTO Shaft Guard 1% 32 77752 Hitch Pin, RH (Gold) #6 20
8619-2 PTO Shaft Guard 1% 33 67076 56 SD Skid Bar 1 0
8618-3 PTO Shaft Guard Assembly *Bd 34 6705-8 56 SD Discharge Shield 1%

(Includes ltems # 1, 2, F002 & F025) 35 743441 Washer 1-3/8 x 5/8-1/2 Thick 4 Wt
3 72854 U-Joint Shaft, Splined (Keyed) 1% 36 572741 Washer Shim (5/8 ID) 4 N
(Includes ltems # F065, FO76 & F318)

4 50529 HD Gearbox (1:1.2) CCW-CCW 1%«  Fasteners

5 6711-15 56 SD Gearbox and
Tube Assembly, HD 1 F002 10-24 Keps Nut 2 M
(Includes ltems # 4, 6-14, 18, 19, F136, F004 1/4-20 Keps Nut 4 Ny
F553 & F554) F009 5/16-18 Whiz Locknut 1 At

6 6054 Spline Coupling 5 Mt F013 3/8-16 Whiz Locknut 2 Ml

7 P007 Gasket, Cap (Peerless #788030) 6 M F014 3/8-16 ESNA Nut 2

8 5069 Gearbox Connector Tube (14-1/2) 1 M F018 5/8-18 Hex Nut 3 M

9 67339 Connecting Shaft (12-1/8) 1 Mt F020 5/16-18 ESNA Nut 1 et

10  5058-3 HD Tee Gearbox (1:1.2 Ratio) 1 F025 10-24 x 3/8 PPHMS 2
" 5060 Gearbox Connector Tube (2-5/16) 1 F029 1/4-20 x 1/2 Hex Bolt 2
12 6733-3 Connecting Shaft (6-1/4) 1 M F032 1/4-20 x 3/4 Hex Bolt 2%
13 5063 Gearbox Connector Tube (8-5/8) 1 Mt F038 3/8-16 x 1 Hex Bolt 6 M
14 5053-7 HD Gearbox (1:1.2) CW-CCW 1 Mt F039 3/8-16 x 1-1/4 Hex Bolt 2N
15 6786 56 SD Gearbox Cover 1 Mt F050 1/4 SAE Washer 4 W
(Includes ltems # 16 & 17) F051 3/8 SAE Washer 2 M
16 574710  Rubber Mat, No-Hole (3 x 6) 2 M F055 5/8 SAE Washer 3 M
17 87881 Rubber Mat (1 x 2) 1 M F056 5/8 Split Lock Washer 3 M
18 57041 Gearbox Cover Support 2 M F059 3/8 Wave Spring Washer 40
19  5051-5 HD Tee Gearbox (1:1) CW-CW & CCW 1 M F065 3/16 x 3/4 Woodruff Key (#606) 1 Mt
F076 3/8-16 x 5/8 SQH Set Screw 1 M
Deck Housing Components F136 AN960C416L Washer 24 W
F202 10-24 x 5/8 SHC Screw, GR5 SS 6 Mt
20  8670-8 Tilt-Up Hook 1 F206 #2 x 3/16 Drive Pin 2 M
21 5162-12  Roller Wheel (5" Poly) 2 W F208 5/16-18 x 2-1/4 Hex Bolt 1t
(Includes ltems # 22, F013 & F059) F211 1/4-20 x 7/8 Hex Bolt 2 Mt
22 8490 Roller Wheel Axle Bolt 2 M F246 1/4-20 x 1/2 PTHMS 2 M
23 NS Deck Serial Number Plate 1 F278 3/8 Split Lock Washer 6
24 57050 Blade, 20" (RH Rotation) I F318 3/8-16 x 3/4 SQH Set Screw 1 4t
5705-9 56 SD Blade Set With Hubs * Y F371 5/16-18 x 6 Hex Bolt 1 Mt
(Includes Items # 24, 25, F202 & F568) F517 Washer 3/8 x 1-1/8 x 1/8 6
25 5706 Blade Hub & Trash Guard 3 M F553 1/4-20 x 1 Hex Bolt W/Loctite 4 Nt
26 6715-3 Roller Wheel Bearing 4 W F554 1/4-20 x 7/8 Hex Bolt W/Loctite 20 i
21 777541 Hitch Pin, LH (Silver) #6 2 M F568 10-24 Flange Top Lock Nut 6
28 873510  Rubber Mat (5x6) 2 N
29 67154 Axle Spacer Tube 2% ¥ Service PartOnly
30 67152 Roller Wheel 2
Effective Date 01-11-19
34 Use only genuine Walker® replacement parts.



DS56 DECK ASSEMBLY

Refer to DS56 CARRIER
FRAME ASSEMBLY,
Page 32

Refer to Tractor
Parts Manual

23\ _-F06
<

1 Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 35



DS61 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.

NO.  NO. REQ'D NO.  NO. REQ'D

Spring and Pivot Mount Components 36 27224 Pivot Shaft, LH 1 M
37 2655 Lift Chain 4 W

1 27441 Spring Clip Bracket 1 % 38 4407-4 Bow Tie Cotter Pin 2 T

2 59753 Cable Tie (50# x 7") 4 B 39 22154 Height Adjustment Rod 2 M

3 5743-12  Spring Cover 2 Mw 40 514641 10mm Ball Stud x 5/8 1 M

4 574313  Extension Spring 2 0w 41 5146 10mm Ball Stud 1

(Includes ltems # 3, F545 & F548) 42 22159 Gas Spring Assembly 1 M

5 272310  Counter Weight Spring Mount 2 W 43 272141 Lifting Arm (Includes Item # 7) 1 M

6  2723-19  LockingArm,LH (Includes ltem#F432) 1 M 44  2721-2 Lifting Cross Tube 1 M

7 5830 Grease Fitting 10 % 45 27233 Height Adjustment Arm 1 M

8  2667-1 Pivot Mount, LH (Includes ltem # 7) 1 M (Includes Item # 46)

9 27234 Pivot Shaft 2 fw 46  5850-3 Handle Grip, Foam (3-1/4) 1
10  2667-2 Pivot Mount, RH (Includes ltem #7) 1 M 47 27227 Foot Pedal Pad 1 M
" 2723-15  LockingArm, RH (Includes ltem#F432) 1 % 48  2722-18  Deck Height Adjustment Trigger 1 W

(Includes ltem #7)
Carrier Frame Components 49  2722-3 Pivot Shaft, RH 1 M
12 22152 Gas Spring Cover, RH 1 % Fasteners
13 27232 Outer Height Adjustment Plate 1 M
14 77759 Wire Lock Pin (5/16 x 1-3/8) 1 M F004 1/4-20 Keps Nut 6 Mt
15 2720-3 Height Adjustment Spacer 4 U F009 5/16-18 Whiz Locknut 1 I
16 272341 Inner Height Adjustment Plate 1 M F013 3/8-16 Whiz Locknut 14 T
17 2215-8 Gas Spring Cover, LH 1 F035 5/16-18 x 1-1/4 Hex Bolt 2 M
18 8740 Deck Pin Bushing (3/4 ID) 4 F038 3/8-16 x 1 Hex Bolt 2 M
19 29119 DS61 Carrier Frame (Includes Item#7) 1 T F039 3/8-16 x 1-1/4 Hex Bolt 2 W
20 77755 Lock Pin (5/16 x 1-5/8) 1 M F040 3/8-16 x 1-1/2 Hex Bolt 5 Mt
21 8811-25  TiltBar W/Grip (35") 1 F048 1/2 SAE Washer 2 W
(Includes ltem # 22) F050 1/4 SAE Washer 6 M
22 5850-5 Handle Grip (1 x 1 x 3-3/4) 1 5 FO71 3/4 External Snap Ring 2
F090 1/4-20 x 2-1/2 Hex Bolt 4 N
Caster Wheel Components F132 1/4-20 x 2-3/4 Hex Bolt 2 W
F205 5/16-18 x 1/4 Set Screw (Knurl Point) 2
23 8769-8 Dust Cap, Deck Caster 2 Mo F215 3/8-16 x 1/2x 1/2 S Bolt 2 N
24 8769-6 Bearing Cone (1"ID) 4 4y F218 7/16 Split Lock Washer 4 T
25  8769-5 Bearing Cup (2 x 1-5/8) 4 Ny F219 7/16-14 x 1-1/4 Hex Bolt 4
26 8769-7 Seal 2 M F226 5/16-18 x 7/8 Hex Bolt 5
21 2770 Caster Wheel Fork 2 W F241 .375x.875x .10 Washer 18 N
28 7038 Wheel Axle (3/4 x 5-9/16) 2 W F263 1-1/4 External Snap Ring 6 M
29  8768-2 Seal, Reverse Lip 4 TN F268 5/16-18 x 3 Hex Bolt 1 M
30 8037 Bearing Cone (3/4 ID) 4 W F298 3/8-24 Jam Nut 4 Ny
31 80351 Wheel & Tire (13 x 4.5-6) 2 M F344 3/4-16 Slotted Hex Nut 2 &
(W/Bearing Race) F348 1/8 x 1-1/2 Cotter Pin 2 N
32 8038-1 Spacer, Wheel Axle 2 M F378 3/8-16 x 6 Hex Bolt 1 i
(.750 1D x 1.125 OD) F432 3/16 x 1/2 Split Spring Pin 2 W
33 8039 Nut, Wheel Axle 2 W F436 3/16 x 1-1/8 Roll Pin 4 Ny
F437 Clevis Pin (1/4 x 1) 2
Deck Lift Components F438 5/16-18 x 2-3/4 Hex Bolt 1 By
F545 Retention Washer (.250 Wire) 2
34 27221 Deck Height Adjustment, LH 1 M F548 Retention Ring (.235 Wire) 2 &
(Includes ltem #7) F639 Belleville Washer (1.5 x.755 x .072) 2 l
35 221410  Rod End, Female (3/8-24) 4 Mt
Effective Date 01-11-19
36 Use only genuine Walker® replacement parts.



DS61 COMPLETE CARRIER FRAME ASSEMBLY

] g
% —f IS —g /

1% .
Faig B

/ F241\ \[B—F226
| N
/

.'
o A0
F009

g

F040

FO40  F241
AN I

\ Fof3
%/ FO13
-
L
%\

F437

Refer to /

DS61 DECK ASSEMBLY, Page 38

3

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 37



DS61 DECK ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Deck Housing Components Blade Spindle Components
1 87358 Rubber Mat (2-1/2 x 12) 1 % 46 20521 Blade Spindle 3 M
2 2787 DS61 Belt Cover (Includes Item # 1) 1 % 47  7705-30 Blade 21" 3 W
3 27035 Knob, 10-24 x 1/2 9 M
4 272513  Spindle Cover, LH 1 %4  Fasteners
5  8745-15  Axle Spacer Tube 2 Iy
6  5162-2 Roller Wheel (2 x 5) 2 W F002 10-24 Keps Nut 4 N
7 873510  Rubber Mat (5x6) 2 Ml F004 1/4-20 Keps Nut 2 M
8 2910-11  DS61Deck Housing (Includes ltem#7) 1 Ha F009 5/16-18 Whiz Locknut 9 M
9 27205  Deck Height Adjustment Clevis 2 W F012 3/8-16 Keps Nut 4 Y
10 NS Deck Serial Number Plate 1 FO13 3/8-16 Whiz Locknut 20 I
11 67154  Axle Spacer Tube 4 W FO14 3/8-16 ESNA Nut 7
12 6715-3 Roller Wheel Bearing 8 M F025 10-24 x 3/8 PPHMS 2 M
13 67152 Roller Wheel 4 Y F028 10-24 x 3/4 PPHMS 2 W
14 2691-12  Baffle, DS61 1 M F029 1/4-20 x 1/2 Hex Bolt 3 M
15 2691-9 Bolt In Baffle, DS61 1 F031 1/4-20 x 5/8 Hex Bolt 9 M
16 270512  Center Backup Plate 1 M F032 1/4-20 x 3/4 Hex Bolt 2 W
17 270513  End Backup Plate 2 M F038 3/8-16 x 1 Hex Bolt 5 Mt
18 28094 Rubber Shield, 61 1 M F039 3/8-16 x 1-1/4 Hex Bolt 18 M
19 2705-14  Chute Frame, DS61 1 M F040 3/8-16 x 1-1/2 Hex Bolt 1 M
20  2725-14  Spindle Cover, RH 1 F041 3/8-16 x 1-3/4 Hex Bolt 2 M
F048 1/2 SAE Washer 3 M
Blade Drive Components F050 1/4 SAE Washer 3 M
F051 3/8 SAE Washer 4 N
21 26181  Cover, PTO Shaft Guard 1 W F059 3/8 Wave Spring Washer 2 W
22 2620-3 Rubber Flap 1 N F065 3/16 x 3/4 Woodruff Key (#606) 3 M
23 26202  Backing Plate 1 W F066 1/4 x 1/4 x 3/4 Key 1 W
24 26193  PTO Shaft Guard 1 M Fo67 3/16x3/16 x 1 Key 1 M
2618-4 PTO Shaft Guard Assembly * iy F123 1" External Snap Ring 4 W
(Includes Items #21-24, F002, F025 & F028) F191 3/8 x 1-1/2 x 3/16 Washer 1 M
25  8285-3 U-Joint Shaft Assembly, Spline 1 F206 #2 x 3/16 Drive Pin 2 M
(Includes ltem # F318) F226 5/16-18 x 7/8 Hex Bolt 4 T
26 5270 Bearing W/Collar (1") 1 M F265 1/2-20 x 1-1/2 Hex Bolt 3 M
271 2726 PTO Bearing Housing 1 Mt F306 3/8-16 x 3/4 Hex Bolt 5 W
28 27264 PTO Drive Shaft 1 M F318 3/8-16 x 3/4 SQH Set Screw 2 M
29  5270-1 Ball Bearing 1 M F388 3/8-16 x 2-1/2 Hex Bolt "
30 2240-11  Drive Pulley (3-3/4) T T F393 3/8-16 x 3-1/4 Hex Bolt 2 W
31 2245-6 [dler Pulley Shaft 2 W F404 5/8-18 Jam Nut 3
32 2725-12  Idler Mount Weldment 1 M F405 3/8-16 x 1-1/2 FHA Screw, SS 2 W
33 272417  Guide Rod Bushing 4 Nl F408 7/16-20 Jam Nut 2 T
34 27259 Mount Base 1 M F445 1-7/8 Internal Snap Ring 1 W
35  2723-16  Guide Rod (8-5/8) Clear Zinc 2 W F458 Washer 1-1/4 x 5/8 x 3/16 3 T
36 221510  Deck Belt Dampener 1 W F478 5/16-18 x 3-1/4 Hex Bolt 4 W
37 5841 Retainer Washer (3/8 x 1-1/4) 2 W F551 5/16-18 Flange Top Lock Nut 4 M
38 5146 10mm Ball Stud 1 F569 1/4-20 Flange Top Lock Nut 10 M
39 2240-7 Blade Drive Pulley (3.6) W/Shield 3 F571 5/16-18 x 7/8 Carriage Bolt 4 W
40 72452 Idler Pulley 2 M
41 52451 IdlerPulley 1 8 ¥  Service PartOnly
42 5245-9 Idler Mount 1 M
43 2731-6 Blade Drive Belt (126K) 1 &
44 2265 Bearing (20mm) 1 5
45 22452 Idler Pulley 1 %
Effective Date 01-11-19
38 Use only genuine Walker® replacement parts.



DS61 DECK ASSEMBLY

@/

13—

/
FO09

Effective Date 01-11-19

%

(@@; ? F050\\/}\

15

= )
=D~

=l
e — 569

\
N

N

F569

Use only genuine Walker® replacement parts.

FO41
F51 \E

AN

F025

/g —F08

©
58

F478 Refer to LUBRICATION POINTS, Page 56.

1 Refer to FASTENER LOCTITE ® APPLICATION &

TORQUE INSTRUCTIONS, Page 60.
39



DS61 MULCHING KIT

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Kit  2692-1 Mulching Kit (For DS61 Deck Assembly) Fasteners
Includes Items # 1, 2, F029, F031, F569 and instructions. May be
ordered as a kit for dealer installation. Contact your Walker dealer. F029 1/4-20 x 1/2 Hex Bolt 1 M
Refer also to DS61 DECK ASSEMBLY, page 38. FO31 1/4-20 x 5/8 Hex Bolt 9 M
F032 1/4-20 x 3/4 Hex Bolt 1 A
1 2692 Mulch Baffle 1 8 F048 1/2 SAE Washer 3
2 770538  Blade, 21" Mulch, DS61 Flat 3 W F265 1/2-20 x 1-1/2 Hex Bolt 3 b
F569 1/4-20 Flange Top Lock Nut 10

Effective Date 01-11-19
40 Use only genuine Walker® replacement parts.



DS61 MULCHING KIT

]

s FO3f
Refer to DS61 \

DECK ASSEMBLY, T FO31
Page 38

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



DS62 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Spring and Pivot Mount Components Caster Wheel Components
1 5975-3 Cable Tie (504 x 7") 4% 17 8766 Axle Nut (3/4-16) 2 W
2 57441 Spring Clip Bracket 1% 18  8768-2 Seal, Reverse Lip 4 W
3 57431 Spring Cover 2% 19 8037 Bearing Cone (3/4 ID) 4 W
4 57434 Eyebolt (3/8-16 x 2-3/4) 2% 20 8037-2 Bearing Race 4 W
5  8667-3 Pivot Mount Assembly, LH/Ad]. 2 5830-3 Grease Fitting (45 Degree) 2 N
(Includes ltems # 6, F353, F489 & F520) 22 8768-7 Caster Wheel, Pneumatic (11 x4.00-5) 2 Jat
6 5830 Grease Fitting 8 W (Includes ltems #20 & 21)
7  8667-4 Pivot Mount Assembly, RH/Ad]. * Yt 8768-3 Tire, Pneumatic (11 x4.00-5) * W
(Includes ltems # 6, F353, F489 & F520) 8768-5 Caster Wheel (5 x 3) * W
8 57436 Extension Spring (1-1/2 x 7-3/4) 2% 23 8767 Axle, Caster Wheel (5-1/8) 2
(Includes ltems # 1, F117 & F166) 24 8765-11  Caster Wheel Fork 2
25  8769-7 Seal 2
Carrier Frame Components 26 8769-6 Bearing Cone (1" ID) 4 W
27 8769-5 Bearing Cup (2 x 1-5/8) 4 N
9 8674-11 Lever, Deck Lock, LH 18w 28 8769-8 Dust Cap, Deck Caster 2 W
10  7406-1 Handle Grip (Red) 2
1 8911-12 62 SD Carrier Frame 1 %4  Fasteners
8911-10 62 SD Carrier Frame, With Pivots *
(Includes ltems #5, 7,9, 10, 15, F117 Retainer Ring
F317,F335 & F336) F140 7/16-14 x 1 Hex Bolt
12 5850-5 Handle Grip (1 x 1 x 3-3/4) 1 F166 Retainer Ring
13 8911-25  Tilt Bar With Grip (42-1/2) 1 F218 7/16 Split Lock Washer
(Includes ltem # 12) F263 1-1/4 External Snap Ring
14 77755 Lock Pin (5/16 x 1-5/8) 1 F317 3/16 x 1 Split Spring Pin
15 8674-10  Lever, Deck Lock, RH 1 i F335 3/8-16 x 7/8 Set Screw, SS
16 8740 Deck Pin Bushing (3/4 ID) 4 N F336 3/8-16 Jam Nut

F344 3/4-16 Slotted Hex Nut

F348 1/8 x 1-1/2 Cotter Pin

F353 3/8-16 ESNA LP Nut

F489 Washer 1/4 x 7/8 x .090

F520 1/4-28 x 3/8 Hex Bolt

F639 Belleville Washer (1.5 x.755 x .072)

‘ddddddaddddddds

Service Part Only

NOTE: The E-Z Pin Puller P/N 8770 can be ordered to assist re-
moving and installing height adjustment hitch pins on larger
decks. This item stows on tractor when not in use.

Effective Date 01-11-19
42 Use only genuine Walker® replacement parts.



DS62 COMPLETE CARRIER FRAME ASSEMBLY

RefertoDS2 —
DECK ASSEMBLY,
Page 44

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 43



DS62 DECK ASSEMBLY

FEEEEYEY ¥ EF

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Blade Drive Components 40  8745-30  Axle Spacer Tube 3
41 6715-1 Roller Wheel (5") 3
1 8789-5 Pulley Guard 10 42 NS Deck Serial Number Plate 1
2 8786-15  FootrestAssembly (Includes ltem#18) 1 %4 43 8910-11 62 SD Deck Housing 1
3 87543 Edge Molding 2 (Includes ltems # 35 & 38)
4 87855 62 SD Cover Plate 184 44 879210  Baffle, DSD62 1
(Includes ltems # 3 & F354) 45  8052-2 Blade Spindle 3
5 8245 [dler Pulley (6") 3%y 46 5705-3 Blade, 22" (RH Rotation) 3
6 8240 Blade Drive Pulley (4-1/2) 3 iy 5705-13 62 SD Blade Set ¥
7 87621 Dampening Spring (Gas) 194 47 8728 Machine Bushing (1/2 x 1-1/2) 3
8 5146 10mm Ball Stud 2% 48 8707 52/62 SD Skid Bar 1
9 83733  IdlerArm (2-Hole) 1% 49 8709 52/62 SD Discharge Shield 1
10 5830 Grease Fitting 2% 50  8670-10  Tilt-Up Hook 1
1 8374-1 Idler Arm Guide 1 M
12 7201-3  Fiberglide Bearing 2% Fasteners
13 72014 Inner Race (1-1/2) 14
14 5841 Retainer Washer (3/8 x 1-1/4) 15
15 8731 Blade Drive Belt (23VX1180) 1 W Eggg ;ﬁggs’(\?\,phsiz"ﬂcknut 1;
16 6240-2 Drive Pulley (4-1/2/3V) 18 F012 3/8-16 K
-16 Keps Nut 11
(Includes ltems # F114 & F277) F013 3/8-16 Whiz Locknut 9
17 8787 Deck Cover Knob KR ] F014 3/8-16 ESNA Nut 3
F023 10-24 ESNA Nut 2
Gearbox and Dolly Wheel Components F029 1/4-20 x 1/2 Hex Bolt 5
F032 1/4-20 x 3/4 Hex Bolt 2
19  6206-1 Air Vent Valve 1 et F034 5/16-18 x 3/4 Hex Bolt 1
20  8745-25  Dolly Wheel / PTO Guard Assembly * Mt F038 3/8-16 x 1 Hex Bolt 6
(Includes ltems # 23, 24, 26, 29, 30, 33, F039 3/8-16 x 1-1/4 Hex Bolt 2
F012, FO13, F046, F052, F168, F041 3/8-16 x 1-3/4 Hex Bolt 3
F226, F339 & F355) F046 3/8-16 x 3-1/2 Hex Bolt 4
21 8285-2 U-Joint Shaft Assy, T-Scope 1 4 F051 3/8 SAE Washer 9
(Includes ltems #22, FO76 & F277) F052 5/16 External Star Lock Washer 2
22 5830-3 Grease Fitting (45 Degree) 2 W F059 3/8 Wave Spring Washer 2
23 51034 Pivot Bushing (3/8 ID) 2 F068 1/8 x 1 Cotter Pin 1
24 8788 Rubber Bumper (Self-Adhesive Mount) 1 M FO76 3/8-16 x 5/8 SQH Set Screw *
25  8745-14  RetractLever 1 M F108 3/8-16 x 2 Hex Bolt 1
26 5850-3 Handle Grip, Foam (3-1/4) 1 F114 5/16-18 x 5/8 SQH Set Screw 2
27  8745-12  ActuatorLink 1 F134 AN960816L Washer 1
28 874513  Dolly Wheel Mount 1 M F168 5/16 Split Lock Washer 8
(Includes ltem # 10) F206 #2 x 3/16 Drive Pin 2
29 6715 Roller Wheel (3-7/8) 1 M F226 5/16-18 x 7/8 Hex Bolt 8
30 874515  Axle Spacer Tube 1 F241 375 x.875x .10 Washer 8
3 5229 Extension Spring (1/2 x 2-1/4) 1 Mt F246 1/4-20 x 1/2 PTHMS 2
32 874520  MountBracket 1 W F252 10-24 x 3/4 PFHMS 2
5 874540 gr%coluges Iteg|13t# 24, F052, F068 & F339) - Eg?g ; g??j( 1-1 ,/\12 It-lex Bolt g
- over Plate -11 Jam Nu
34 8051-11  RightAngle Gearbox (Includes ltem #19) 1 Jal F277 3/16 x 5/8 Woodruff Key (#605) 5
F339 5/16-18 x 3/4 Self-Tapping Bolt 2
Deck Housing Components F354 5/16 Knurled Thread Insert 2
F355 3/8-16 x 4 Hex Bolt 1
35 8790 Rubber Cushion Strip F356 1/4-20x 5/8 PTHMS, SS 2
F458 Washer 1-1/4 x 5/8 x 3/16 3

ddddddddddddddddddddddddaddddddddddads

36 8727 Washer Shim (13/16 x 1/4)
37 8775 Hitch Pin (#219)

38  8735-10  Rubber Mat (5x 6)

39  8720-30  Anti-Scalp Wheel Mount

Service Part Only

Fryyy

Effective Date 01-11-19
44 Use only genuine Walker® replacement parts.



DS62 DECK ASSEMBLY

_

Refer to DS62 CARRIER
FRAME ASSEMBLY,
Page 42

T =83 —F°
2 \ FO09
% 9
<009
T

F50 — I
%6, SN

g 50

2
/

éﬁ FO20

2 st A
Ul
0 Ky

F020

/
F038 FO46 NS \
— n— F06g

) o FaAt i
‘ °Z //40 FO12

1 Refer to FASTENER LOCTITE® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19

Use only genuine Walker® replacement parts. 45



DR64 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.

NO.  NO. REQ'D NO.  NO. REQ'D

Spring and Pivot Mount Components 36 2722-3 Pivot Shaft 2 T
37 2655 Lift Chain 4 W

1 27441 Spring Clip Bracket 1 % 38 4407-4 Bow Tie Cotter Pin 2 T

2 5975-7 Cable Tie (504 x 11") 4 B 39 22154 Height Adjustment Rod 2 M

3 5743-12  Spring Cover 2 Mw 40 514641 10mm Ball Stud x 5/8 2

4 574313  Extension Spring 2 0w 41 5146 10mm Ball Stud 2 W

(Includes ltems # 3, F545 & F548) 42 2215 Gas Spring Assembly 2 M

5 272310  Counter Weight Spring Mount 2 W 43 27214 Lifting Arm Assembly (Includes Item #7) 1 Mt

6  2723-19  LockingArm,LH (Includes ltem#F432) 1 M 44  2721-2 Lifting Cross Tube 1 M

7 5830 Grease Fitting 10 % 45 27233 Height Adjustment Arm 1 M

8  2667-1 Pivot Mount, LH (Includes ltem # 7) 1 M (Includes Item # 46)

9 27234 Pivot Shaft 2 fw 46  5850-3 Handle Grip, Foam (3-1/4) 1 M
10  2667-2 Pivot Mount, RH (Includes ltem #7) 1 M 47 27227 Foot Pedal Pad 1 M
" 2723-15  LockingArm, RH (Includes ltem#F432) 1 G 48  2722-2 Deck Height Adjustment Trigger 1 W

(Includes ltem #7)
Carrier Frame Components
Fasteners
12 22152 Gas Spring Cover, RH 1 M
13 27232 Outer Height Adjustment Plate 1 M F004 1/4-20 Keps Nut 6 M
14 77759 Wire Lock Pin (5/16 x 1-3/8) 1 M F009 5/16-18 Whiz Locknut 13 T
15 2720-3 Height Adjustment Spacer 4 U F013 3/8-16 Whiz Locknut 14 Mt
16 272341 Inner Height Adjustment Plate 1 F035 5/16-18 x 1-1/4 Hex Bolt 2 Mt
17 22153 Gas Spring Cover, LH 1 M F038 3/8-16 x 1 Hex Bolt 2 W
18 8740 Deck Pin Bushing (3/4 ID) 4 F039 3/8-16 x 1-1/4 Hex Bolt 2 Mt
19  2911-6 DRG64 Carrier Frame 1 F040 3/8-16 x 1-1/2 Hex Bolt 5 Mt
20 77755 Lock Pin (5/16 x 1-5/8) 1 M F048 1/2 SAE Washer 2 M
21 8811-25  TiltBar W/Grip (35") 1 F050 1/4 SAE Washer 6 M
(Includes ltem # 22) FO71 3/4 External Snap Ring 2 M
22 5850-5 Handle Grip (1x 1x 3-3/4) 1 i F090 1/4-20 x 2-1/2 Hex Bolt 4 Y
F132 1/4-20 x 2-3/4 Hex Bolt 2 W
Caster Wheel Components F205 5/16-18 x 1/4 Set Screw (Knurl Point) 2 W
F215 3/8-16 x 1/2 x 1/2 S Bolt 2 Mt
23 8769-8 Dust Cap, Deck Caster 2 F218 7/16 Split Lock Washer 4
24 8769-6 Bearing Cone (1" ID) 4 Nt F219 7/16-14 x 1-1/4 Hex Bolt 4 W
25  8769-5 Bearing Cup (2 x 1-5/8) 4 Mt F226 5/16-18 x 7/8 Hex Bolt 5 M
26 8769-7 Seal 2 W F241 .375x.875x .10 Washer 18 Mt
21 2770 Caster Wheel Fork 2 F263 1-1/4 External Snap Ring 6 Mt
28 7038 Wheel Axle (3/4 x 5-9/16) 2 F268 5/16-18 x 3 Hex Bolt 1
29  8768-2 Seal, Reverse Lip 4 My F298 3/8-24 Jam Nut 4 M
30 8037 Bearing Cone (3/4 ID) 4 F344 3/4-16 Slotted Hex Nut 2 W
31 8035-1 Wheel & Tire (13 x 4.5-6) 2 M F348 1/8 x 1-1/2 Cotter Pin 2 M
(W/Bearing Race) F378 3/8-16 x 6 Hex Bolt 1 M
32 80381 Spacer, Wheel Axle 2 M F432 3/16 x 1/2 Split Spring Pin 2 W
(750D x 1.1250D) F436 3/16 x 1-1/8 Roll Pin 4
33 8039 Nut, Wheel Axle 2 W F437 Clevis Pin (1/4 x 1) 2 W
F438 5/16-18 x 2-3/4 Hex Bolt 1 M
Deck Lift Components F545 Retention Washer (.250 Wire) 2 W
F548 Retention Ring (.235 Wire) 2
34 27221 Deck Height Adjustment, LH 1 M F639 Belleville Washer (1.5 x .755 x .072) 2 M
(Includes ltem #7)
35 221410  Rod End, Female (3/8-24) 4 Mt
Effective Date 01-11-19
46 Use only genuine Walker® replacement parts.



DR64 COMPLETE CARRIER FRAME ASSEMBLY

0 g
50— /

F13— @
Fu8” "/

o] okt

NG
FO% \‘g\

FOS0 o

FO40  Fo411

AN
| Pl
= P

Refer to /

DR64 DECK ASSEMBLY,
Page 48
’é\
\ .
Refer to LUBRICATION POINTS, Page 56. F437

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 47



DR64 DECK ASSEMBLY

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Deck Housing Components Blade Spindle Components
1 27035 Knob, 10-24 x 1/2 8 M 37 20521 Blade Spindle 3 M
2 272318  Spindle Cover, RH 1 % 38  7705-28  Blade 22.166" 3 M
3 2786-13  Belt Cover (Includes ltem # 4) 1 %
4 87358 Rubber Mat (2-1/2x 12) 1 %y Fasteners
5  2723-17  Spindle Cover, LH 1 &
6 8735-10  Rubber Mat (5 x 6) 2 N F002 10-24 Keps Nut 4 N
7 67154 Axle Spacer Tube 6 T F004 1/4-20 Keps Nut 2 M
8 67153 Roller Wheel Bearing 12 M F009 5/16-18 Whiz Locknut 6 M
9 67152 Roller Wheel 6 T F012 3/8-16 Keps Nut 2 M
10  2910-8 DR64 Deck Housing (Includes ltem#6) 1 %y F013 3/8-16 Whiz Locknut 20 M
" 2720-5 Deck Height Adjustment Clevis 2 T F025 10-24 x 3/8 PPHMS 2 M
12 NS Deck Serial Number Plate 1 F028 10-24 x 3/4 PPHMS 2 Ml
F029 1/4-20 x 1/2 Hex Bolt 2 M
Blade Drive Components F031 1/4-20 x 5/8 Hex Bolt 2 M
F039 3/8-16 x 1-1/4 Hex Bolt 18 M
13 26181 Cover, PTO Shaft Guard 1 T F040 3/8-16 x 1-1/2 Hex Bolt 1 M
14 2620-3 Rubber Flap 1 Ml F041 3/8-16 x 1-3/4 Hex Bolt 2 W
15 2620-2 Backing Plate 1 W F048 1/2 SAE Washer 3
16 2619-3 PTO Shaft Guard 1 W F050 1/4 SAE Washer 2 W
2618-4 PTO Shaft Guard Assembly * F051 3/8 SAE Washer 4 Y
(Includes ltems # 13-16, F002, F025 & F028) F065 3/16 x 3/4 Woodruff Key (#606) 3
17 82854 U-Joint Shaft Assembly, Spline 1 T F066 1/4 x 1/4 x 3/4 Key 1 M
(Includes ltem # F318) F067 3/16x 3/16 x 1 Key 1 M
18 5270 Bearing W/Collar (1") 1 Ml F123 1" External Snap Ring 4 N
19  2726-2 PTO Bearing Housing 1 % F191 3/8 x 1-1/2 x 3/16 Washer 1 M
20 2726-5 PTO Drive Shaft 1 F206 #2 x 3/16 Drive Pin 2 M
21 52701 Ball Bearing 1 M F226 5/16-18 x 7/8 Hex Bolt 4 Y
22 2240-11  Drive Pulley (3-3/4) 1 M F262 3/8-16 x 4 Hex Bolt All Thread 1 M
23 2724-14  Idler Mount Weldment 1 M F265 1/2-20 x 1-1/2 Hex Bolt 3 M
24 51952 Compression Spring (1 x 6-3/8) (Black) 2 J F306 3/8-16 x 3/4 Hex Bolt 5 Mt
25  2724-17  Guide Rod Bushing 4 N F318 3/8-16 x 3/4 SQH Set Screw 2 M
26 2725-8 Mount Base 1 F336 3/8-16 Jam Nut 1 M
27 2723-16  Guide Rod (8-5/8) Clear Zinc 2 W F388 3/8-16 x 2-1/2 Hex Bolt 1 M
28 272419  Guide Rod Stop 1 M F404 5/8-18 Jam Nut 3 M
29 22456 Idler Pulley Shaft 2 F408 7/16-20 Jam Nut 2 M
30 7245-2 [dler Pulley 2 M F445 1-7/8 Internal Snap Ring 1 M
31 5245-1 [dler Pulley 1 F458 Washer 1-1/4 x 5/8 x 3/16 3 M
32 22409 Blade Drive Pulley (3.8) W/Shield 3 M F478 5/16-18 x 3-1/4 Hex Bolt 6 Mt
33 52459 Idler Mount 1 M F551 5/16-18 Flange Top Lock Nut 8 M
34 27315 Blade Drive Belt (1340 L4-K) 1 M F571 5/16-18 x 7/8 Carriage Bolt 4 Mt
35 2265 Bearing (20mm) 1 W
36 22452 [dler Pulley 1 % *  Service Part Only
Effective Date 01-11-19
48 Use only genuine Walker® replacement parts.



DR64 DECK ASSEMBLY

F025
9— F028

F478 Refer to LUBRICATION POINTS, Page 56.

F% + Referto FASTENER LOCTITE ® APPLICATION &
Effective Date 01-11-19 % TORQUE INSTRUCTIONS, Page 60.

Use only genuine Walker® replacement parts. 49



DS74 COMPLETE CARRIER FRAME ASSEMBLY

ITEM  PART DESCRIPTION ITEM  PART DESCRIPTION NO.
NO.  NO. NO.  NO. REQ'D
Spring and Pivot Mount Components Caster Wheel Components
1 59753 Cable Tie (50# x 7") 4% 17 8766 Axle Nut (3/4-16) 2 W
2 57441 Spring Clip Bracket 1% 18  8768-2 Seal, Reverse Lip 4 W
3 57431 Spring Cover 2% 19 8037 Bearing Cone (3/4 ID) 40
4 5743-3 Eyebolt (3/8-16 x 2) 2% 20 8037-2 Bearing Race 4%
5 5830 Grease Fitting 8% 21 5830-3  Grease Fitting (45 Degree) 2 M
6  8667-3 Pivot Mount Assembly, LH/Ad]. *W 22 87687 Caster Wheel, Pneumatic (11x4.00-5) 2
(Includes ltems # 5, FO14, F489 & F520) (Includes ltems #20 & 21)
7  8667-4 Pivot Mount Assembly, RH/Ad;. * W 8768-3 Tire, Pneumatic (11 x 4.00-5) * Y
(Includes ltems # 5, FO14, F489 & F520) 8768-5 Caster Wheel (5 x 3) *
8 57436 Extension Spring (1-1/2 x 7-3/4) 2% 23 8767 Axle, Caster Wheel (5-1/8) 2
(Includes ltems # 1, F117 & F166) 24 8765-11  Caster Wheel Fork 2 M
25  8769-7 Seal 2 Mt
Carrier Frame Components 26 8769-6 Bearing Cone (1"ID) 40
27 8769-5 Bearing Cup (2 x 1-5/8) 4 4
9 8674-11  Lever, Deck Lock, LH 1% 28 8769-8 Dust Cap, Deck Caster 2 4
10  7406-1 Handle Grip (Red) 2 N
1 7803-1 74 SD Carrier Frame 1%  Fasteners
12 5850-5 Handle Grip (1 x 1 x 3-3/4) 1
13 8811-25  Tilt Bar With Grip (35") 1 Mt FO14 3/8-16 ESNA Nut 2%
(Includes ltem # 12) F117 Retainer Ring 2%
14 77755 Lock Pin (5/16 x 1-5/8) 1 F140 7/16-14 x 1 Hex Bolt 4 M
15 8674-10  Lever, Deck Lock, RH (R F166 Retainer Ring 2 N
16 8740 Deck Pin Bushing (3/4 ID) 4 Wi F218 7/16 Split Lock Washer 4
F263 1-1/4 External Snap Ring 4
F317 3/16 x 1 Split Spring Pin 2 Ml
F335 3/8-16 x 7/8 Set Screw, SS 2
F336 3/8-16 Jam Nut 2
F344 3/4-16 Slotted Hex Nut 2
F348 1/8 x 1-1/2 Cotter Pin 2
F489 Washer 1/4 x 7/8 x .090 2
F520 1/4-28 x 3/8 Hex Bolt 2
F639 Belleville Washer (1.5 x.755 x .072) 2
Service Part Only
NOTE: The E-Z Pin Puller P/N 8770 can be ordered to assist re-
moving and installing height adjustment hitch pins on larger
decks. This item stows on tractor when not in use.
Effective Date 01-11-19
50 Use only genuine Walker® replacement parts.



DS74 COMPLETE CARRIER FRAME ASSEMBLY

¢ RS
@/F489
__® P
'y
7 )
&
%\9
r

10

_—R7

RefertoDST4  —

DECK ASSEMBLY,
Page 52

Refer to LUBRICATION POINTS, Page 56.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 51



DS74 DECK ASSEMBLY

- -

- -t

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQ'D NO.  NO. REQ'D
Gearbox and Drive Components 35 67154 Axle Spacer Tube 2
36 67152 Roller Wheel 2
1 8618-6 Cover, PTO Shaft Guard 184 37 87881 Rubber Mat (1 x 2) 1
8619-7 PTO Shaft Guard 1% 38 671116 74 Gearboxand 1
8618-7 PTO Shaft Guard Assembly * Tube Assembly, HD
(Includes ltems # 1, 2, F002 & F025) (Includes ltems #4-7, 8-19, F553 & F554)
3 52855 U-Joint Shaft Assembly, Spline (Keyed) 1 3y 39  7807-1 74 SD Skid Bar 1
(Includes ltems # F065, FO76 & F318) 40 78091 74 SD Discharge Shield 1
4 78656 74 SD Gearbox Cover, RH 1T M 8775 Hitch Pin (#219) 4
(Includes ltems #5 & 7) 42 8727 Washer Shim (13/16 x 1/4) 4
5  5747-10  Rubber Mat, No-Hole (3 x 6) 2 %
6 7865-5 74 SD Gearbox Cover, LH 14y  Fasteners
(Includes ltems #5 & 7)
7 8790 Rubber Cushion Strip 2 b F002 10-24 Keps Nut 2
F004 1/4-20 Keps Nut 4
HD Drive Components F009 5/16-18 Whiz Locknut 2
F012 3/8-16 Keps Nut 2
8  5053-7 HD Gearbox (1:1.2) CW-CCW 1 F014 3/8-16 ESNA Nut 2
9  P007 Gasket, Cap (P#788030) 8 M F018 5/8-18 Hex Nut 4
10 5058-3 HD Tee Gearbox (1:1.2) 2 Mt F020 5/16-18 ESNA Nut 1
11 5051-5 HD Tee Gearbox (1:1) CW-CW&CCW 1 M F025 10-24 x 3/8 PPHMS
12 5052-9 HD Gearbox (1:1.2) CCW-CCW 1 Mt F029 1/4-20 x 1/2 Hex Bolt
13 570441 Gearbox Cover Support 3 M F031 1/4-20 x 5/8 Hex Bolt
14 6054 Spline Coupling 7 Al F038 3/8-16 x 1 Hex Bolt 1
15 5069 Connector Tube (14-1/2) 2 % F039 3/8-16 x 1-1/4 Hex Bolt
16 67339 Connecting Shaft (12-1/8) 2 M F047 3/8-16 x 4-1/2 Hex Bolt
17 5063 Connector Tube (8-5/8) 1 % F050 1/4 SAE Washer
18 6733-3 Connecting Shaft (6-1/4) 1 Ml F055 5/8 SAE Washer
19 5060 Connector Tube (2-5/16) 1 % F056 5/8 Split Lock Washer

F059 3/8 Wave Spring Washer
Deck Housing Components F063 3/8 Int. Star Lock Washer
F065 3/16 x 3/4 Woodruff Key (#606)
20  8786-10  Rubber Mat (6 x 10-1/2) F076 3/8-16 x 5/8 SQH Set Screw
21 8670-8 Tilt-Up Hook F119 Rear Caster Spacer
22 7803-3 74 SD Deck Housing F136 AN960C416L Washer

(Includes ltems # 20 & 37) F191 3/8 x 1-1/2 x 3/16 Washer

rrE
s e e s P s P p S PP pop

w
OO ON 20 WN-_NONMNNPE-_ PN PEEPRPOODNMNDODNDDNDDN

23 NS Deck Serial Number Plate 1 F202 10-24 x 5/8 SHC Screw, GR5 SS

24 7866-1 Lock Lever, Rear Caster 2 N F206 #2 x 3/16 Drive Pin

25 77755 Lock Pin (5/16 x 1-5/8) 2 F208 5/16-18 x 2-1/4 Hex Bolt

26 5683 Pivot Bearing 4 N F211 1/4-20 x 7/8 Hex Bolt

27 7866 74 SD Rear Fork Mount 2 N F246 1/4-20 x 1/2 PTHMS
(Includes ltems # 26 & 29) F278 3/8 Split Lock Washer

28 7870 74 SD Rear Fork 2 M F318 3/8-16 x 3/4 SQH Set Screw

29 5830 Grease Fitting 2 W F478 5/16-18 x 3-1/4 Hex Bolt

30  5714-3 Axle Spacer Tube 2 M F517 Washer 3/8 x 1-1/8 x 1/8

31 7868 74 SD Caster Wheel / Rear 2 M F553 1/4-20 x 1 Hex Bolt W/Loctite

32 57050 Blade 20" (RH Rotation) 4 i F554 1/4-20 x 7/8 Hex Bolt W/Loctite 2

5705-16 74 SD Blade Set With Hubs * M F568 10-24 Flange Top Lock Nut

(Includes ltems # 32, 33, F202 & F568)

33 5706 Blade Hub & Trash Guard 4% *  ServicePartOnly

34  6715-3 Roller Wheel Bearing 4 Ny

Effective Date 01-11-19
52 Use only genuine Walker® replacement parts.



DS74 DECK ASSEMBLY

Refer to DS74 CARRIER
FRAME ASSEMBLY,

Page 50 \

Refer to Tractor
Parts Manual

1 Refer to FASTENER LOCTITE ® APPLICATION &
TORQUE INSTRUCTIONS, Page 60.

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 53



OPTIONAL BREAK-AWAY BLADES

ITEM  PART DESCRIPTION NO. ITEM PART DESCRIPTION NO.
NO. NO. REQ'D NO. NO. REQ'D

Refer to DS56
DECK ASSEMBLY,
Page 34

F202  Fop2
E\E /1

FO16 N
Fo48 \ FO16
(=] /
2\@ e FO8

Foep
F382 Fs68

o=

< F382
o

3 4/5 /3

4/
DS42 Break-Away Blade Kit (5705-33) DS74 Break-Away Blade Kit (5705-34)
1 5706 Blade Hub & Trash Guard 2 N 1 5706 Blade Hub & Trash Guard 4 M
2 5706-27  Blade Hub, 42" 2 2 5706-26  Blade Hub, 36, 56 & 74 4 Y
3 5705-30 BreakAway Blade 4 W 3 5705-30 Break Away Blade 8 Mt
4 5705-17  Special Bolt (1/2-13 x 1-7/16) 4 M 4 5705-17  Special Bolt (1/2-13 x 1-7/16) 8 M
DS48 Break-Away Blade Kit (7705-8) Fasteners
1 5706 Blade Hub & Trash Guard 2 N F016 1/2-13 Self-Locking Nut * M
2 5706-25  Blade Hub, 48" 2 M F048 1/2 SAE Washer * M
3 5705-30 Break Away Blade 4 Wy F202 10-24 x 5/8 SHC Screw, GR5 SS * M
4 5705-17  Special Bolt (1/2-13 x 1-7/16) 4 Yy F382 Belleville Washer (.650 x 1.36) * M
F568 10-24 Flange Top Lock Nut * i

DS56 Break-Away Blade Kit (5705-32)
¥ Quantities vary
5706 Blade Hub & Trash Guard
5706-26  Blade Hub, 36, 56 & 74
5705-30  Break Away Blade

5705-17  Special Bolt (1/2-13 x 1-7/16)

away hub, for use in mowing applications with lots of ground

W

&d  NOTE: Optional blade kit featuring blades mounted on a break-
W

L and debris contact, to minimize impact and shock loading.

B~ oo N -

NOTE: Break-Away blades are designed for use on Side Discharge
decks only.

Effective Date 01-11-19
54 Use only genuine Walker® replacement parts.



BLADE USAGE CHART

AN

Refer to DS48
DECK ASSEMBLY,
Page 18

Left-Hand Blade

TWO BLADE DECKS RH BLADE LH BLADE BLADE SET
DS36 5705-36 5705-36
DS42 5705-3 5705-3 5705-7
DS48 7705-1 7705-1 7705-5
THREE %Eg}l:sR BLADE SINGLE BLADE BLADE SET
DS52 5705-14 8738-7*
DSSIEQ";;E;'LNEG 5705-15 8738-8*
DSS2MULGHNG — w77
DR52 7705-14
DS56 5705-0 5705-9*
DS61 7705-30
DS61 MULCHING KIT 7705-38
DS62 5705-3 5705-13*
DR64 7705-28
DS74 5705-0 5705-16

Right hand and left hand orientated with operator on seat.
All blade sets include 5706 (Blade Hub & Trash Guard), F202 & F568 unless otherwise specified.

*

Blade set consists of three (3) blades

Effective Date 01-11-19
Use only genuine Walker® replacement parts.

55



LUBRICATION POINTS

ITEM LOCATION LUBRICATION NO. ITEM LOCATION LUBRICATION NO.
NO. TYPE PLACES NO. TYPE PLACES
DS36, DS42, DS48 & DS56 Assemblies DS74 Assembly
1 Deck Caster Wheel Fork Pivot ~ Grease 2 1 Deck Caster Wheel Fork Pivot ~ Grease 2
2 Blade Drive Gearbox Qil* 2 2 Blade Drive Gearbox Oil* 4
3 Tee Gearbox, Deck Oil* 1 3 Tee Gearbox, Deck Qil* 1
4 Universal Joint ShaftAssembly ~ Grease** 1 4 Universal Joint ShaftAssembly ~ Grease** 1
5  PivotAssembly, Tilt-Up Deck Grease 4 5  PivotAssembly, Tilt-Up Deck Grease 4
6  Deck Support Arm Socket Grease 2 6  Deck Support Arm Socket Grease 2
7 Deck Caster Wheel Bearing Grease 2
DS52 & DS62 Assemblies 13 Rear Deck Caster Wheel Axle Grease 2
1 Deck Caster Wheel Fork Pivot ~ Grease 2 *  Gearboxes are permanently lubricated and sealed requiring
4 Universal Joint ShaftAssembly ~ Grease** 2 no scheduled lubrication. Oil level should be checked only
5  PivotAssembly, Tilt-Up Deck Grease 4 when an oil leak is noted.
6  Deck Support Arm Socket Grease 2
7 Deck Caster Wheel Bearing Grease 2 ** Grease every 25 hours.
8  IdlerArm, 2-Hole Grease 1
9  Blade Spindle Grease 3 ***Check oil level every 100 hours. Refer to OPERATOR'S
10 RightAngle Gearbox Qil*** 1 MANUAL for Lubrication Instructions.
11 Dolly Wheel Retract Qil 1
Lever and Linkage NOTE: Exact location of some Lubrication Points may vary slightly
12 Dolly Wheel Pivot Grease 1 from those shown in the illustration. Decks shown in the il-
lustration are for reference only; for further information on
location of parts not shown here, refer to the parts listings
for individual Carrier Frames and Deck Assemblies.
2 3 2
|
P [ o \ g |
99990002 | gssseceds
[
4
ATPT
gl |
i‘ \
D336, D342, DS48 and D356
Assemblies
Effective Date 01-11-19
56 Use only genuine Walker® replacement parts.



LUBRICATION POINTS

DS74 Assembly

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 57



LUBRICATION POINTS

ITEM LOCATION LUBRICATION NO. ITEM LOCATION LUBRICATION NO.
NO. TYPE PLACES NO. TYPE PLACES
DR52 & DR64 Assemblies DS61 Assembly
1 Deck Caster Wheel Fork Pivot ~ Grease 2 1 Deck Caster Wheel Fork Pivot ~ Grease 2
2  Blade Spindle Grease 3 2 Blade Spindle Grease 3
3 PivotAssembly, Tilt-Up Deck Grease 2 4 Deck Support Arm Socket Grease 2
4 Deck Support Arm Socket Grease 2 5 Universal Joint Shaft Assembly ~ Grease® 1
5  Universal Joint Shaft Assembly ~ Grease® 1 6  Deck Caster Wheel Bearing Grease 2
6  Deck Caster Wheel Bearing Grease 2 7 FrontDeck Lift Pivot Grease 2
7 FrontDeck Lift Pivot Grease 2 8  RearDeck Lift Pivot Grease 2
8  RearDeck Lift Pivot Grease 2
¥ Grease every 25 hours.

NOTE: Exact location of some Lubrication Points may vary slightly
from those shown in the illustration. Decks shown in the il-
lustration are for reference only; for further information on
location of parts not shown here, refer to the parts listings
for individual Carrier Frames and Deck Assemblies.

Effective Date 01-11-19
58 Use only genuine Walker® replacement parts.



LUBRICATION POINTS

Effective Date 01-11-19
Use only genuine Walker® replacement parts.

DS61 Assembly

59



FASTENER LOCTITE® APPLICATION & TORQUE INSTRUCTIONS

ITEM DESCRIPTION
NO.

ITEM
NO.

DESCRIPTION

DS HD Gear Drive Assemblies
ltems # 1 & 2 apply to all HD deck models EXCEPT DS52 and
DS62.

1 Torque P/N F553 (1/4-20 x 1 Hex Bolt W/Loctite, used on
Gearbox Connector Tubes) and F554 (1/4-20 x 7/8 Hex Bolt
WiLoctite, used on Gearbox Connector Tubes) to 115 Ib-in.
(13.0N-m). DO NOT apply Loctite®. Itis already applied.

2 Apply Loctite® Threadlocker # 242 (Blue) to P/N F038
(3/8-16 x 1 Hex Bolt, used on Gearbox Mounting Hardware)
prior to assembly. Torque to 115 Ib-in. (13.0 N-m).

DS Deck Assemblies
ltems # 3 &4 apply to all deck models EXCEPT DS52 and DS62.

3 Torque P/N F553 (1/4-20 x 1 Hex Bolt W/Loctite, used on
Gearbox Connector Tubes) and F554 (1/4-20 x 7/8 Hex Bolt
WiLoctite, used on Gearbox Connector Tubes) to 90 Ib-in.
(10.2N-m). DO NOT apply Loctite®. Itis already applied.

4 Torque P/N F018 (5/8-18 Hex Nut) used on underside of
blades) to 60 Ib-ft (81.4 N-m). DO NOT apply Loctite®.

DR52, DS61 & DR64 Deck Assemblies

5 Apply Loctite® Threadlocker # 242 (Blue) to P/N F306
(3/8-16 x 3/4 Hex Bolt, used on Drive Pulley) prior to assem-
bly. Torque to 30.9 Ib-ft (41.8 N-m).

6 Torque P/N F265 (1/2-20 x 1-1/2 Hex Bolt, used on under-
side of blades) to 70 Ib-ft (95 N-m). DO NOT apply Loctite®.

Refer to
Gear Drive Components

SD Model
(DVoces)  —___ r.,/a

DS Deck Assembly

60

DS52 & DS62 Deck Assemblies

6

10

NOTE:

1
Refer to HD
F o

Torque P/N F265 (1/2-20 x 1-1/2 Hex Bolt) or F343
(1/2-20 x 2 Hex Bolt, used on underside of blades) to 70 Ib-ft
(95N-m). DO NOT apply Loctite®.

Apply Loctite® Threadlocker # 242 (Blue) to P/N F114
(5/16-18 x 5/8 SQH Set Screw, used on Drive Pulley) prior to
assembly. Torque to 190 Ib-in. (21.5 N-m).

Apply Loctite® Threadlocker # 242 (Blue) to P/N FO76
(3/8-16 x 5/8 SQH Set Screw, used on U-Joint Shaft Assy,
T-Scope) prior to assembly. Torque to 400 Ib-in. (45.2 N-m).
Torque P/N F339 (5/16-18 x 3/4 Self-Tapping Bolt, used
on Mount Bracket & PTO Guard) to 200 Ib-in. (22.6 N-m).
DO NOT apply Loctite®.

Apply Loctite® Threadlocker # 242 (Blue) to P/IN F226
(5/16-18 x 7/8 Hex Bolt, used on Right Angle Gearbox) prior
to assembly. Torque to 18 Ib-ft (24.4 N-m).

Models DS48 and DS52 are shown here. Refer to individu-
al deck assemblies for exact locations and quantities of
items listed above.

Gear Drive Components
(SD Models)

S

2/31/%

3

0

/

Effective Date 01-11-19
Use only genuine Walker® replacement parts.



FASTENER LOCTITE® APPLICATION & TORQUE INSTRUCTIONS

DR52, DS61 & DR64 Deck Assemblies

Refer to /

DR52, DS61 and
DR64 DECK ASSEMBLIES

g
6/
- 7
@7
e\
%
) @/9
Vs o

DS528DS62 —
Deck Assemblies

Effective Date 01-11-19
Use only genuine Walker® replacement parts.

61



H24d, H27i AND H37i DECK ARM ADAPTER KIT

ITEM  PART DESCRIPTION NO. ITEM  PART DESCRIPTION NO.
NO.  NO. REQD NO.  NO. REQD
Kit  2430-10  Deck Arm Adapter Kit NOTE: Installation of 2430-10 on Walker Models H24d, H27i and
Includes Items # 1-8 and instructions. May be ordered as a kit for H37i allows the use of the DS48, DS52, DS56, DS62, and
dealer installation. Contact your Walker dealer. DS74 decks.
1 27442 Counter Weight Spring Extension 1 Mt
2 2775 Lynch Pin (5/16 x 1-1/4) 2 W
3 243141 Deck Arm Adapter, LH 1
4 5830-6 Grease Fitting (5/16-24) 2 W
5 57752 Hitch Pin (#6) 2 W
6  2430-1 Deck Arm Adapter, RH 1
7 274444 1/4" Quick Link 1
8 27445 Chain 1
To Titt-Up Latch
(Used in Tilt-Up Posttion)
o |
7 ™
\
To Tilt-Up Hook
(Used in Tilt-Up Posttion) Z
2
\%
6
— \
1
5 2\
\ﬁ S M
o>
5
\{@

Effective Date 01-11-19
62 Use only genuine Walker® replacement parts.



MAINTENANCE AND SERVICE RECORD SHEET

DATE SERVICE ENGINE
ITEM HOURS

Effective Date 01-11-19
Use only genuine Walker® replacement parts. 63



MAINTENANCE AND SERVICE RECORD SHEET

DATE SERVICE ENGINE
ITEM HOURS

DECK/TRACTOR COMPATIBILITY CHART

DS36 DS42 DS48 DS52 DR52 DS56 DS61 DS62 DR64 DS74
B18 X X X X
B19 X X X X X
B23i X X X X X X X
B25p X X X X X X X
S$14 GHS ¥ *
$14i GHS * *
S$18 GHS * * * *
C19GHS ¥ * ' ' ' *
C19i GHS * * * * * *
T23SD X X X X X X =
723 GHS . ; ; » N R . -
T25i SD X X X X X X X
T25i GHS * * * * * * *
T27iSD X X X X X X X
T27i GHS . ; ; » N R .
T30i SD X X X X X X X
T30i GHS * * * * * * *
D21d SD X X X X X X X
D21d GHS * * * * * * *
H24d X X X
H2Ti X X X
H37i X X X

* X

Deck and tractor are fully compatible.

When using this deck on GHS tractors, installation of P/N 7541-1 (Blower Lockout Kit) is recommended.

Contact your Walker dealer.

Using the DS74 Deck with Model T23 is not recommended in all conditions. In certain conditions (tall, wet grass), the
performance of the deck may be marginal due to a limit of horsepower with the 23-hp engine.

*** DS Decks that are compatible with Models H24d, H27i and H37i using Kit # 2430-10 (Deck Arm Adapter Kit).

*%

Effective Date 01-11-19
64 Use only genuine Walker® replacement parts.



LIMITED WARRANTY
FOR
WALKER
COMMERCIAL RIDER MOWER

WHAT THIS WARRANTY COVERS, AND FOR HOW LONG:

Walker Manufacturing company will, at its option, repair or replace, without charge, any part covered by this warranty which
is found to be defective in material and/or workmanship within two (2) years after the date of sale to the original retail pur-
chaser unless the product is used for rental purposes, in which case this warranty is limited to ninety (90) days. At Walker’s
request, customer will make the defective part available for inspection by Walker and/or return the defective part to Walker,
transportation charges prepaid. All parts and components of the Walker Mower are covered by this warranty.

WHAT THIS WARRANTY DOES NOT COVER:

A.  This warranty does not cover defects caused by depreciation or damage caused by normal wear, accidents, improper
maintenance, improper use or abuse of the product, alterations, or failure to follow the instructions contained in the
Operator’s Manual for operation and maintenance.

B.  The customer shall pay any charges for making service calls and/or for transporting the mower to and from the place
where the inspection and/or warranty work is performed.

HOW TO OBTAIN SERVICE UNDER THIS WARRANTY:

Warranty service can be arranged by contacting the dealer where you purchased the mower or by contacting Walker Man-
ufacturing Company, 5925 East Harmony Road, Ft. Collins, CO 80528. Proof of the date of purchase may be required to
verify warranty coverage.

WARRANTY LIMITATION:

A. THEREIS NO OTHER EXPRESS WARRANTY. ANY WARRANTY THAT MAY BE IMPLIED FROM THIS PURCHASE
INCLUDING MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE IS HEREBY LIMITED TO THE
DURATION OF THIS WARRANTY AND TO THE EXTENT PERMITTED BY LAW ANY AND ALL IMPLIED
WARRANTIES ARE EXCLUDED. Some states do not allow limitations on how long an implied warranty lasts, so the
above limitations may not apply to you.

B. WALKER WILL NOT BE LIABLE FOR ANY INCIDENTAL, CONSEQUENTIAL, OR SPECIAL DAMAGES AND/OR
EXPENSES IN CONNECTION WITH THE PURCHASE OR USE OF THE MOWER. Some states do not allow the
exclusion or limitation of incidental or consequential damages, so the above limitation(s) or exclusion(s) may not apply
to you.

C.  Only the warranty expressed in this limited warranty shall apply and no dealer, distributor, or individual is authorized to
amend, modify, or extend this warranty in any way. Accordingly, additional statements such as dealer advertising or
presentations, whether oral or written, do not constitute warranties by Walker, and should not be relied upon.

D. This warranty gives you specific legal rights, and you may also have other rights which vary from state to state.

65




() waLxes

WALKER MFG. CO. « 5925 E. HARMONY ROAD, FORT COLLINS, CO 80528 « (970) 221-5614
FORM NO. 050720 PRINTED IN USA www.walker.com ©2020 WALKER MFG. CO




	ILLUSTRATED PARTS MANUAL
	KEY TO ABBREVIATIONS USED IN THIS MANUAL
	TABLE OF CONTENTS
	DS36, DS42, DS48, DS52 & DS56 DECK DECALS
	DS36, DS42, DS48, DS52 & DS56 DECK DECALS
	DR52, DS61 & DR64 DECK DECALS
	DR52, DS61 & DR64 DECK DECALS
	DS62 & DS74 DECK DECALS / TOUCH-UP PAINT
	DS62 & DS74 DECK DECALS / TOUCH-UP PAINT
	DS36 COMPLETE CARRIER FRAME ASSEMBLY
	DS36 COMPLETE CARRIER FRAME ASSEMBLY
	DS36 DECK ASSEMBLY
	DS36 DECK ASSEMBLY
	DS42 COMPLETE CARRIER FRAME ASSEMBLY
	DS42 COMPLETE CARRIER FRAME ASSEMBLY
	DS42 DECK ASSEMBLY INCL. OPTIONAL HD GEARBOXES
	DS42 DECK ASSEMBLY INCL. OPTIONAL HD GEARBOXES
	DS48 COMPLETE CARRIER FRAME ASSEMBLY
	DS48 COMPLETE CARRIER FRAME ASSEMBLY
	DS48 DECK ASSEMBLY INCL. OPTIONAL HD GEARBOXES
	DS48 DECK ASSEMBLY INCL. OPTIONAL HD GEARBOXES
	DS52 COMPLETE CARRIER FRAME ASSEMBLY
	DS52 COMPLETE CARRIER FRAME ASSEMBLY
	DS52 DECK ASSEMBLY
	DS52 DECK ASSEMBLY
	DS52 MULCHING KIT
	DS52 MULCHING KIT
	DR52, DS61 & DR64 CARRIER FRAME FOOTREST COMPONENTS
	DR52, DS61 & DR64 CARRIER FRAME FOOTREST COMPONENTS
	DR52 COMPLETE CARRIER FRAME ASSEMBLY
	DR52 COMPLETE CARRIER FRAME ASSEMBLY
	DR52 DECK ASSEMBLY
	DR52 DECK ASSEMBLY
	DS56 COMPLETE CARRIER FRAME ASSEMBLY
	DS56 COMPLETE CARRIER FRAME ASSEMBLY
	DS56 DECK ASSEMBLY
	DS56 DECK ASSEMBLY
	DS61 COMPLETE CARRIER FRAME ASSEMBLY
	DS61 COMPLETE CARRIER FRAME ASSEMBLY
	DS61 DECK ASSEMBLY
	DS61 DECK ASSEMBLY
	DS61 MULCHING KIT
	DS61 MULCHING KIT
	DS62 COMPLETE CARRIER FRAME ASSEMBLY
	DS62 COMPLETE CARRIER FRAME ASSEMBLY
	DS62 DECK ASSEMBLY
	DS62 DECK ASSEMBLY
	DR64 COMPLETE CARRIER FRAME ASSEMBLY
	DR64 COMPLETE CARRIER FRAME ASSEMBLY
	DR64 DECK ASSEMBLY
	DR64 DECK ASSEMBLY
	DS74 COMPLETE CARRIER FRAME ASSEMBLY
	DS74 COMPLETE CARRIER FRAME ASSEMBLY
	DS74 DECK ASSEMBLY
	DS74 DECK ASSEMBLY
	OPTIONAL BREAK-AWAY BLADES
	BLADE USAGE CHART
	LUBRICATION POINTS
	LUBRICATION POINTS
	LUBRICATION POINTS
	LUBRICATION POINTS
	FASTENER LOCTITE APPLICATION & TORQUE INSTRUCTIONS
	FASTENER LOCTITE APPLICATION & TORQUE INSTRUCTIONS
	H24d, H27i AND H37i DECK ARM ADAPTER KIT
	MAINTENANCE AND SERVICE RECORD SHEET
	MAINTENANCE AND SERVICE RECORD SHEET
	DECK / TRACTOR COMPATIBILITY CHART
	LIMITED WARRANTY 

	Button 2: 
	Button 9: 
	Button 3: 
	Button 16: 
	Button 10: 
	Button 4: 
	Button 17: 
	Button 11: 
	Button 5: 
	Button 12: 
	Button 7: 
	Button 6: 
	Button 8: 
	Button 51: 
	Button 52: 
	Button 26: 
	Button 25: 
	Button 21: 
	Button 22: 
	Button 23: 
	Button 19: 
	Button 31: 
	Button 24: 
	Button 13: 
	Button 54: 
	Button 44: 
	Button 37: 
	Button 40: 
	Button 1: 
	Button 60: 
	Button 48: 
	Button 98: 
	Button 61: 
	Button 99: 
	Button 62: 
	Button 63: 
	Button 64: 
	Button 55: 
	Button 20: 
	Button 65: 
	Button 66: 
	Button 56: 
	Button 67: 
	Button 68: 
	Button 57: 
	Button 36: 
	Button 29: 
	Button 45: 
	Button 18: 
	Button 70: 
	Button 95: 
	Button 58: 
	Button 90: 
	Button 34: 
	Button 35: 
	Button 32: 
	Button 91: 
	Button 47: 
	Button 72: 
	Button 50: 
	Button 73: 
	Button 49: 
	Button 14: 
	Button 74: 
	Button 75: 
	Button 41: 
	Button 76: 
	Button 77: 
	Button 27: 
	Button 43: 
	Button 80: 
	Button 69: 
	Button 71: 
	Button 39: 
	Button 92: 
	Button 93: 
	Button 94: 
	Button 96: 
	Button 97: 
	Button 59: 
	Button 53: 
	Button 46: 
	Button 78: 
	Button 79: 
	Button 100: 
	Button 81: 
	Button 101: 
	Button 103: 
	Button 102: 
	Button 42: 
	Button 82: 
	Button 83: 
	Button 105: 
	Button 104: 
	Button 106: 
	Button 107: 
	Button 116: 
	Button 123: 
	Button 129: 
	Button 132: 
	Button 138: 
	Button 139: 
	Button 142: 
	Button 146: 
	Button 147: 
	Button 148: 
	Button 153: 
	Button 160: 
	Button 167: 
	Button 108: 
	Button 111: 
	Button 112: 
	Button 113: 
	Button 114: 
	Button 118: 
	Button 119: 
	Button 120: 
	Button 121: 
	Button 122: 
	Button 124: 
	Button 125: 
	Button 126: 
	Button 127: 
	Button 128: 
	Button 130: 
	Button 131: 
	Button 133: 
	Button 135: 
	Button 136: 
	Button 137: 
	Button 140: 
	Button 141: 
	Button 143: 
	Button 144: 
	Button 145: 
	Button 149: 
	Button 150: 
	Button 151: 
	Button 152: 
	Button 154: 
	Button 155: 
	Button 156: 
	Button 157: 
	Button 158: 
	Button 159: 
	Button 161: 
	Button 163: 
	Button 164: 
	Button 165: 
	Button 166: 
	Button 168: 
	Button 206: 
	Button 169: 
	Button 170: 
	Button 171: 
	Button 172: 
	Button 173: 
	Button 174: 
	Button 176: 
	Button 179: 
	Button 180: 
	Button 181: 
	Button 183: 
	Button 185: 
	Button 186: 
	Button 188: 
	Button 189: 
	Button 190: 
	Button 191: 
	Button 192: 
	Button 193: 
	Button 195: 
	Button 196: 
	Button 199: 
	Button 200: 
	Button 201: 
	Button 204: 
	Button 205: 
	Button 207: 
	Button 15: 
	Button 30: 
	Button 33: 
	Button 38: 
	Button 88: 
	Button 110: 
	Button 28: 
	Button 115: 
	Button 84: 
	Button 85: 
	Button 109: 
	Button 1010: 
	Button 89: 
	Button 86: 
	Button 87: 


